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SECTION 1: Customer information

Company Name
Address
Telephone Number
Facsimile Number
Contact Person

MITSUBISHI ELECTRIC CORPORATION SANDA WORKS
2-3-33, Miwa, Sanda-city, Hyogo, 669-1513, Japan
+81-79-559-3820

+81-79-559-3876

Yoshihisa Araki

SECTION 2: Equipment under test (E.U.T.)

2.1 Identification of E.U.T.
Type of Equipment

Model No.

Serial No.

Rating

Receipt Date of Sample
Country of Mass-production
Condition of EUT

Modification of EUT

2.2 Product description

General Specification
Clock frequency(ies) in the system

Blu-Ray Disc Player

BD-1G

Refer to Clause 4.2

DC 12.0v

October 11, 2014

Thailand

Engineering prototype

(Not for Sale: This sample is equivalent to mass-produced items.)
No Modification by the test lab

24.576MHz, 37.4MHz (Radio part)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile 1 +81 596 24 8124
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Radio Specification
Radio Type Transceiver
Power Supply (inner) DC3.3V
Specification of Wireless LAN (IEEE802.11b/g/a/n-20/n-40/11ac-20/11ac-40/11ac-80)
Type of radio IEEE802.11b IEEE802.11g IEEE802.11a IEEE802.11n IEEE802.11n IEEE802.11ac
(20 M band) / (40 M band) / (80 M band)
IEEE802.11ac IEEE802.11ac
(20 M band) (40 M band)
Frequency 2412-2462MHz | 2412-2462MHz 5180-5240MHz *1) 2412-2462MHz 5190-5230MHz *1) 5210MHz *1)
of operation 5745-5825MHz *1) 5180-5240MHz *1) | 5755-5795MHz *1) 5775MHz *1)
5745-5825MHz *1)
Type of modulation | DSSS OFDM-CCK OFDM 256QAM
(CCK, DQPSK, | (64QAM, (64QAM, 16QAM, QPSK, BPSK) (MCS8, MCS9)
DBPSK) 16QAM, QPSK,
BPSK)
Channel spacing 5MHz 20MHz 2.4GHz band 40MHz 80MHz
5MHz
5GHz band
20MHz

Antenna type

Inverted F Antenna

Antenna Gain

2.4GHz: -0.15dBi

5GHz: 5150-5350MHz :1.23dBi
5470-5875MHz :1.56dBi

Antenna Connector
type

U.FL-LP-066

*1) 5180-5240MHz, 5190-5230MHz, 5210MHz, 5745-5825MHz, 5755-5795MHz, 5775MHz are applied for this test report.
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SECTION 3: Test specification, procedures & results

3.1

Test Specification

Title

Test Specification

FCC 47CFR Part15 Radio Frequency Device Subpart E
Unlicensed National Information Infrastructure Devices
Section 15.407 General technical requirements

* The revision on January 21, 2015 does not affect the test specification applied to the EUT.

FCC Part 15 Subpart E: 2015, final revised on January 21, 2015

3.2 Procedures and results
Item Test Procedure Specification Worst margin Results Remarks
Conducted Emission |FCC “ANSI C63.4:2009 FCC: 15.407(b)(6) / 15.207 N/A ri/l? )
IC: RSS-Gen 8.8 1C: RSS-Gen 8.8
FCC :ANSI C63.4:2009,
26dB Emission FCC KDB Publication Number FCC :15.407(a)(1)(2)(3)
Bandwidth  |789033 N/A | Conducted
IC: - IC: -
FCC :ANSI C63.4:2009,
. FCC KDB Publication Number FCC : 15.407(a)(1)(2)(3)
Maximum Conducted ;
Complied | Conducted
Output Power 789033 See data P
IC: - 1C: RSS-210 A9.2(1)(2)(3)
FCC :ANSI C63.4:2009,
Maximum Power |FCC KDB Publication Number FCC : 15.407(a)(1)(2)(3) complied | Conducted
Spectral Density 789033 P u
IC: - 1C: RSS-210 A9.2(1)(2)(3)
] ] FCC : 15.407(b), 15.205 and
Spurious Emission FCC: ANSI €63.4:2009 15.209 0.1dB Complied Conducted /
Restricted Band Edge Ic: - IC: RSS-210 A.9.2(1)(2)(3) 5725.000MHz, PK, Vert. P Radiated
20dB Emission |- ANs| £63.4:2009 FCC : 15.215(c) See data Complied | Conducted
Bandwidth
6dB Em|§5|0n FCC :ANSI C63.4:2009 FCC : 15.407(e) See data Complied | Conducted
Bandwidth

Note: UL Japan, Inc.’s EMI Work Procedures No. 13-EM-W0420 and 13-EM-W0422.

*DFS is not required in the W52 and W58 bands, and the EUT does not have DFS function.

99% Occupied Band Width is within intended transmission frequency band.
*1) The test is not applicable since the EUT is not the device that is designed to be connected to the public utility (AC) power line.

FCC 15.31 (e)

The EUT is a battery-operated device and test was performed with the full-charged battery voltage. Therefore, this
EUT complies with the requirement.

FCC Part 15.203 Antenna requirement

It is impossible for end users to replace the antenna, because the antenna is mounted inside of the EUT. Therefore, the
equipment complies with the antenna requirement of Section 15.203.

UL Japan, Inc.
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3.3 Addition to standard
Item Test Procedure Specification Worst margin Results Remarks
99% Occupied RSS-Gen 6.6 RSS-210 A9.2 (1)(2)(3) N/A N/A Conducted
Band Width

Other than above, no addition, exclusion nor deviation has been made from the standard.

34 Uncertainty

EMI

The following uncertainties have been calculated to provide a confidence level of 95% using a coverage factor k=2.

Test room Radiated emission

(semi- (3m*)(+dB) (Am*)(+dB) (0.5m*)(+dB)
anechoic 9kHz 30MHz | 300MHz 1GHz 10GHz 18GHz 26.5GHz
chamber) -30MHz | -300MHz | -1GHz -10GHz -18GHz -26.5GHz -40GHz
No.1 4.0dB 5.1dB 5.0dB 5.1dB 6.0dB 4.9dB 4.3dB
No.2 3.9dB 5.2dB 5.0dB 4.9dB 5.9dB 4.7dB 4.2dB
No.3 4.3dB 5.1dB 5.2dB 5.2dB 6.0dB 4.80B 4.2dB
No.4 4.6dB 5.2dB 5.0dB 5.2dB 6.0dB 5.7dB 4.2dB

*3m/1m/0.5m = Measurement distance

Antenna terminal conducted emission Antenna terminal conducted emission | Channel power
and Power density (+dB) (+dB) (+dB)
Below 1GHz | 1GHz-3GHz | 3GHz-18GHz | 18GHz-26.5GHz 26.5GHz-40GHz
1.5dB 1.7dB 2.8dB 2.8dB 2.9dB 2.6dB

Radiated emission test(3m)

The data listed in this report meets the limits unless the uncertainty is taken into consideration.
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35 Test Location
UL Japan, Inc. Ise EMC Lab. *NVLAP Lab. code: 200572-0
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999 Facsimile : +81 596 24 8124
IC Registration | Width x Depth x Size of Other
Number Height (m) reference ground plane (m)/ | rooms
horizontal conducting plane
No.1 semi-anechoic | 2973C-1 19.2x11.2x7.7m 7.0 x6.0m No.1 Power
chamber source room
No.2 semi-anechoic | 2973C-2 7.5x5.8x5.2m 4.0x4.0m -
chamber
No.3 semi-anechoic | 2973C-3 12.0x 8.5 x5.9m 6.8 X 5.75m No.3
chamber Preparation
room
No.3 shielded room | - 40x6.0x2.7m N/A -
No.4 semi-anechoic | 2973C-4 12.0x8.5x5.9m 6.8 X 5.75m No.4
chamber Preparation
room
No.4 shielded room | - 40x6.0x27m N/A -
No.5 semi-anechoic | - 6.0 x6.0 x 3.9m 6.0 x 6.0m -
chamber
No.6 shielded - 40x45x2.7m 40x45m -
room
No.6 measurement - 4.75x 5.4 x 3.0m 475x4.15m -
room
No.7 shielded room | - 47x75%x2.7m 4.7 x7.5m -
No0.8 measurement - 3.1x5.0x2.7m N/A -
room
No0.9 measurement - 8.8x4.6x2.8m 2.4x2.4m -
room
No.11 measurement | - 6.2 x 4.7 x 3.0m 4.8 x4.6m -

* Size of vertical conducting plane (for Conducted Emission test) : 2.0 x 2.0m for No.1, No.2, No.3, and No.4 semi-anechoic

chambers and No.3 and No.4 shielded rooms.

3.6  Dataof EMI, Test instruments, and Test set up

Refer to APPENDIX.
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SECTION 4: Operation of E.U.T. during testing

4.1 Operating Modes

Test operating mode was determined as follows according to “Section 1 of 6 802.11 a/b/g/n testing- Managing
Complex Regulatory Approvals - ” of TCB Council Workshop October 2009 and also was judged the necessity of
802.11ac mode by the pre-test.

Operation channel was determined as follows according to “Section 11 of 13 New Rules Unlicensed National
Information Infrastructure (U-NII) Bands” of TCB Council Workshop October 2014.

Mode Remarks*
IEEE 802.11a (11a) 12Mbps, PN9
IEEE 802.11n 20MHz BW (11n-20) MCS 1, PN9
IEEE 802.11ac 20MHz BW (11ac-20) MCS 4, PN9
IEEE 802.11n 40MHz BW (11n-40) MCS 1, PN9
IEEE 802.11ac 40MHz BW (11ac-40) MCS 1, PN9
IEEE 802.11ac 80MHz BW (11ac-80) MCS 0, PN9

*The worst condition was determined based on the test result of Maximum Conducted Output Power.

*Power of the EUT was set by the software as follows;

- Power Setting: default

- Software: Same as production model

*This setting of software is the worst case.

Any conditions under the normal use do not exceed the condition of setting.

In addition, end users cannot change the settings of the output power of the product.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
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*The details of Operating mode(s)
Test Item Operating Mode Tested Frequency
Lower Upper
Band Band
26dB Emission Bandwidth, 11a Tx 5180MHz 5745MHz
99% Occupied Bandwidth, 11n-20 Tx 5220MHz 5785MHz
Maximum Conducted Output Power, | 1lac-20 Tx 5240MHz 5825MHz
Maximum Power Spectral Density | 11n-40 Tx | 5190MHz | 5755MHz
| 1lac40Tx | 5230MHz____ | . 5795MHz |
11ac-80 Tx 5210MHz 5775MHz
20dB Bandwidth 11a Tx 5180MHz 5745MHz
11n-20 Tx 5240MHz 5825MHz
Mac20Tx b
11n-40 Tx 5190MHz 5755MHz
| 1lac40Tx | 5230MHz____ | . 5795MHz |
11ac-80 Tx 5210MHz 5775MHz
Radiated Spurious Emission 11n-20 Tx *1) 5180MHz 5745MHz
11ac-20 Tx 5220MHz 5785MHz
____________________________ 5240MHz | _ 5825MHz
11n-40 Tx 5190MHz 5755MHz
1lac-40Tx | ! 5230MHz | 5795MHz |
11ac-80 Tx 5210MHz 5775MHz
Conducted Spurious Emission | 1lac-20Tx [ ! 5240MHz | 5825MHz |
*2) | Ilac40Tx | T 5230MHz___| 5795MHz |
11ac-80 Tx 5210MHz 5775MHz
6dB Bandwidth 11a Tx - 5745MHz
11n-20 Tx 5785MHz
11ac-20 Tx 5825MHz
11n-40 Tx - 5755MHz
11ac-40 Tx 5795MHz
11ac-80 Tx - 5775MHz

*1) Since 11a and 11n-20 have the same modulation method and no differences in transmitting specification, test was
performed on the representative mode that had the highest peak output power.
*2) The test was performed on the mode as a representative, because it had the highest power at antenna terminal test.

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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4.2 Configuration and peripherals
3
C
5
4
A
2 B
D
1
6 7 8
E
DC 12v ‘ ‘
—
Terminator AC 120V/60Hz

* Cabling and setup were taken into consideration and test data was taken under worse case conditions.

Description of EUT and Support equipment
No. | Item Model number | Serial number Manufacturer Remarks
Blu-Ray Disc Player | BD-1G 6114155AE6100034 *1) | MITSUBISHI EUT
A 6114104AE6100012 *2) | ELECTRIC
CORPORATION
SANDA WORKS
Jig board - 184 MITSUBISHI -
B ELECTRIC
CORPORATION
SANDA WORKS
LVDS board - 2 MITSUBISHI -
C ELECTRIC
CORPORATION
SANDA WORKS
D Display HSD070PWW1 | BOE010S2603414 HannStar -
E AC Adapter STD-05030U 3 ADAPTER TEC -
*1) Used for antenna terminal conducted tests
*2) Used for spurious emission test
List of cables used
No. [ Name Length (m) Shield Remarks
Cable Connector
1 DC Cable 3.0 Unshielded Unshielded -
2 Control and DC Cable | 0.5 Unshielded Unshielded -
3 Control Cable 2.0 Shielded Shielded -
4 Flat Cable 0.15 Unshielded Unshielded -
5 DC Cable 1.8 Unshielded Unshielded -
6 USB Cable 1.7 Shielded Shielded -
7 HDMI Cable 1.0 Shielded Shielded -
8 Video Cable 1.0 Shielded Shielded -

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
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SECTION 5: Radiated Spurious Emission and Band Edge Compliance

Test Procedure

EUT was placed on a urethane platform of nominal size, 1.0m by 1.5m, raised 0.8m above the conducting ground
plane.

The Radiated Electric Field Strength has been measured in a Semi Anechoic Chamber with a ground plane.

The height of the measuring antenna varied between 1 and 4m and EUT was rotated a full revolution in order to obtain
the maximum value of the electric field strength.

The measurements were made with the following detector function of the test receiver and the Spectrum analyzer (in
linear mode).

The measurements were performed for both vertical and horizontal antenna polarization with the Test Receiver, or the
Spectrum Analyzer.

The test was made with the detector (RBW/VBW) in the following table.

When using Spectrum analyzer, the test was made with adjusting span to zero by using peak hold.

Below 1GHz
The result also satisfied with the general limits specified in section 15.209(a).

Above 1GHz
Inside of restricted bands(Section 15.205):
Outside of the restricted bands:

Apply to limit in the Section 15.209(a).

Apply to limit 68.2dBuV/m(-27dBm e.i.r.p.)

in the Section 15.407(b)(1)(2)(3). .

Apply to limit 68.2dBuV/m(-27dBm e.i.r.p. ) or
78.2dBuV/m(-17dBm e.i.r.p.*) in the Section 15.407(b).

Restricted bandedge: Apply to limit in the Section 15.209(a).

Since this limit is severer than the limit of the inside of restricted bands.

*Electric Field Strength to e.i.r.p. Conversion

£ 1000000+ 30

P (uVv/m) :P is the e.i.r.p. (Watts)

Test Antennas are used as below;

Frequency Below 30MHz 30MHz to 300MHz | 300MHz to 1GHz Above 1GHz
Antenna Type Loop Biconical Logperiodic Horn
Frequency Below 1GHz Above 1GHz
Instrument used Test Receiver Spectrum Analyzer
Detector QP PK AV
IF Bandwidth BW 120kHz(T/R) RBW: 1MHz Method AD *1)
VBW: 3MHz RBW: 1MHz
VBW: 3MHz
Detector: Power Averaging (RMS)
Test Distance 3m 3m (below 10GHz),
1m*2) (above 10GHz),
0.5m*3) (above 26.5GHz)

*1) The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules v01 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on June

6, 2014)".

*2) Distance Factor: 20 x log (3.0m/1.0m) = 9.5dB
*3) Distance Factor: 20 x log (3.0m/0.5m) = 15.6dB

UL Japan, Inc.
Ise EMC Lab.
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The test was made on EUT at the normal use position.

The test results and limit are rounded off to one decimal place, so some differences might be observed.

Measurement range : 30M-40GHz
Test data : APPENDIX
Test result : Pass

UL Japan, Inc.
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SECTION 6: Antenna Terminal Conducted Tests

Test Procedure

The tests were made with below setting connected to the antenna port with Spectrum Analyzer.

Test Span RBW VBW Sweep | Detector Trace Instrument used
time and Test method
26dB Bandwidth 30MHz, 60MHz, Close to 1% | Greater than | Auto Peak Max Hold Spectrum Analyzer
120MHz of EBW RBW
99% Occupied Enough width to display | Close to 1% | Three times | Auto Peak Max Hold Spectrum Analyzer
Bandwidth 20dB Bandwidth of Span of RBW *1)
20dB Bandwidth 40MHz, 80MHz, 100kHz 300kHz Auto Peak Max Hold Spectrum Analyzer
160MHz
6dB Bandwidth 40MHz, 80MHz, 100kHz 300kHz Auto Peak Max Hold Spectrum Analyzer
160MHz
Maximum Conducted | - - - Auto Averaging - Power Meter
Output Power (Sensor: 80MHz BW)
(Method PM-G)
Maximum Power 40MHz, 80MHz, 1MHz 3MHz Auto Sample Clear Write | Spectrum Analyzer
Spectral Density 160MHz 470kHz *2) Power Averaging method 2
(200 times)
Conducted Spurious 9kHz-150kHz 200Hz 620Hz Auto Peak Max Hold Spectrum Analyzer
Emission*3) 150kHz-30MHz 9.1kHz 27kHz

*The test method was also referred to KDB 789033 D02 General UNII Test Procedures New Rules vO1 "Guidelines for
Compliance Testing of Unlicensed National Information Infrastructure (U-NII) Devices Part 15, Subpart E (Issued on June 6,
2014)" and KDB644545 D03 Guidance for IEEE 802.11ac v01 "Guidelines for IEEE Std 802.11ac ™ DEVICES
EMISSION TESTING (Issued on August 14, 2014)”.

*1) The measurement was performed with Max Hold since the duty cycle was not 100%.

*2) FCC standard says that RBW is set to be 500kHz for 5.725-5850GHz, but it is not possible with spectrum analyzer,
so 10log(500kHz/470kHz) was added to the test result.

*3) In the frequency range below 30MHz, RBW was narrowed to separate the noise contents.
Then, wide-band noise near the limit was checked separately, however the noise was not detected as shown in the
chart.(9kHz-150kHz:RBW=200Hz, 150kHz-30MHz:RBW=9.1kHz)

The test results and limit are rounded off to two decimals place, so some differences might be observed.

Test data : APPENDIX
Test result : Pass

UL Japan, Inc.
Ise EMC Lab.
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APPENDIX 1: Data of EMI test

26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place
Report No.
Date

Temperature/ Humidity

Ise EMC Lab. No.3 Measurement Room
10512882H

10/31/2014

24deg. C/61% RH

Engineer Satofumi Matsuyama
Mode 11a/n-20/n-40 Tx
1lla
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHZz] [MHz] [MHz] [MHz]
5180 21.456 16.8700 -
5220 21.303 16.8588 -
5240 21.446 16.8961 -
5745 21.693 16.8534 -
5785 21.452 16.9544 -
5825 21.501 16.8995 -
11n20
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHZz] [MHZz] [MHz] [MHz]
5180 21.611 17.9851 -
5220 21.416 17.9632 -
5240 21.491 18.0084 -
5745 21.476 18.0310 -
5785 21.703 17.9264 -
5825 21.505 17.9421 -
11n40
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHZz] [MHZz] [MHz] [MHz]
5190 40.445 36.3521 -
5230 40.234 36.2991 -
5755 39.899 36.2909 -
5795 39.632 36.3000 -

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth

Test place
Report No.
Date

Temperature/ Humidity

Ise EMC Lab. No.3 Measurement Room

10512882H
10/31/2014

24deg. C/61% RH

Engineer Satofumi Matsuyama
Mode 11ac-20/ac-40/ac-80 Tx
11ac20
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHZz] [MHZz] [MHz] [MHz]
5180 21.694 17.9097 -
5220 21.430 17.8980 -
5240 21.250 17.8879 -
5745 21.531 17.9827 -
5785 21.448 17.9072 -
5825 21.472 17.9752 -
1lac40
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHz] [MHz] [MHz] [MHz]
5190 40.343 36.3423 -
5230 40.140 36.4127 -
5755 39.821 36.3155 -
5795 39.876 36.3568 -
11ac80
Frequency 26dB Emission 99% Occupied Limit
Bandwidth Bandwidth
[MHz] [MHZz] [MHz] [MHz]
5210 81.541 75.7397 -
5775 81.374 75.8329 -

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth
1la
5180MHz 5745MHz
# Agilent R T # Agilent R T
Ret 16 dBm #Atten 20 dB Ref 16 dBm #Htren 20 dB
#Peak #Peak
Log Log
18 e L = " 18 .
i ?,‘ et ] wm\.? oy Y e e i e
i i 7 T,
> <
¥l > <
o A ” KN
e WA
LgAv LgAv
Ml 52 Ml 52
Center 5.180 000 GHz Span 30 MHz | Center 5.745 008 GHz Span 38 MHz
#Res BH 330 kHz #UBH 1 MHz Sweep 184 ms (1201 pts) | #Res BH 338 kHz #UBH 1 MHz Sweep 1.64 ms (1261 pts)
Occupied Bandvwidth Occ BH Z Pur  99.00 2 | (ccupied Bandwidth Occ BH 7 PWr  99.00 %
16.8700 MHz x dB -26.00 of 16.8534 MHz x B -26.00 dB
Transmit Freq Error 22,423 kHz Transmit Freq Error  17.246 kHz
% dB Banduidth 21.456 MHz % dB Bandwidth 21.693 MHz
5220MHz 5785MHz
# Agilent R T Agilent R T
Ref 16 dBm #Atten 20 dB Ref 1@ dBm #Atten 20 dB
#Peak #Peak
Log Lag
18 18
dB/ WWMW WWW dB/ fmwmwmm
i T [
LgAv LgAw
Ml 52 ML 52
Center 5.220 088 GHz Span 3@ MHz | Center 5.785 800 GHz Span 38 MHz
#Res BH 330 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 3360 kHz #UBH 1 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur 9900 £ | (ccupied Bandwidth Occ BH 7 Pur  99.00 %
16.8588 MHz x dB  -26.08 dB 16.9544 MHz w dB 3600 dE
Transmit Freq Error  20.457 kHz Transmit Freq Error  25.559 kHz
% dB Bandwidth 21.303 MHz % dB Bandwidth 21.452 MHz
5240MHz 5825MHz
# Agilent R T 3 Agilent R T
Ref 18 dBm #Atten 20 dB Ref 16 dBm #Atren 28 dB
#Peak #Peak
Log Log
16 18
4B/ gt ndeer et e, dB/ P e
" %
> M N"ﬂ‘:l Y J‘“W Wﬂ'ﬂ. +
‘4“ M“V‘
LgAv LgAv
Ml 52 M1 82
Center 5.240 G068 GHz Span 38 MHz | Center 5.825 009 GHz Span 360 MHz
#Res BH 338 kHz #UBH 1 MHz Sweep 1.04 ms (1261 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  59.00 7 Occupied Bandwidth Occ BH % PWr  99.00 %
16.8961 MHz x dB -26.00 db 16.8995 MHz x dB -26.00 dB
Transmit Freg Error  11.883 kHz Transmit Freq Error  3.064 kHz
% dB Banduidth 21.446 MHz % dB Bandwidth 21.501 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124

Telephone
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11n-20
5180MHz 5745MHz
% Agilent R T 4 Agilent R T
Ref 16 dBm #Htren 20 dB Ref 18 dBm #Atten 26 dB
#Peak #Peak
Lag Log
18 . 18
4B/ i S v Jorw, Y bt binto i an oo At |
4 o i
N ™, o 5 My e
} .J’d nh L wt“ﬂ
R
LgAv LaAv
Ml 52 M1 52|
Center 5.180 066 GHz Span 38 MHz | Center 5.745 @@@ GHz Span 30 MHz
#Res BH 330 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts) | #Res BW 338 kHz #UBH 1 MHz Sween 1.84 ms (1201 pts)
Occupied Bandwidth occ BH % Pur 9900 7 | Occupied Bandwidth Occ BH 7% Pur  99.60 ¥
17.9851 MHz % dB 2600 o 18,0310 MHz x dB -26.60 o
Transmit Freq Error  12.172 kHz Transmit Freq Error  -367.280 Hz
% dB Bandwidth 21.611 MHz % dB Banduidth 21.476 MHz
5220MHz 5785MHz
# Agilent R T Agilent R T
Ref 16 dBm #Atten 20 dB Ref 1@ dBm #Atten 20 dB
#Peak #Peak
Log Log
16 18
4B/ oo muo gttt Lo et e dB/ e rcrlingensd i skt
i b
aw “"@.e EY n‘w WJ <
Y ™) T 'l
it LA S
LgAv LgAw
Ml 52 ML 52
Center 5.220 006 GHz Span 38 MHz | Center 5.785 090 GHz Span 30 MHz
#Res BH 338 kHz #YBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 336 kHz #UBH 1 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  93.88 Occupied Bandwidth Occ BH ¥ Pwr  99.00
17.9632 MHz % dB 2500 cB 17.9264 MHz % B -26.00 o
Transmit Freq Error  11.993 kiz Transmit Freq Error  -14.751 kHz
% dB Bandwidth 21.416 MHz % dB Bandwidth 21.703 MHz
5240MHz 5825MHz
% Agilent R T % Agilent R T
Ref 16 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
16 18
dB/ " N L T e 4B/ N—— Lttt At
L Ji
. I N
i Wy ! Fill|
LgRv LgRv
Ml 52 Ml 52
Center 5.240 008 GHz Span 30 MHz Center 5.825 008 GHz Span 38 MHz
#Res BH 338 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandvwidth Occ BH Z Pwr  99.00 7 | (ccupied Bandwidth Occ BH % Pur  99.80 %
18.0084 MHz x dB -26.00 db 17.9421 MHz x B -26.00 dE
Transmit Freq Error  -10.735 kHz Transmit Freq Error  -23.263 kHz
% dB Banduidth 21.491 MHz % dB Bandwidth 21.585 MHz

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth
11n-40
5190MHz 5755MHz
# Agilent R T %% Agilent R T
Ref 16 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peoak #Peak
Log Log
10 - - 1a ;
dB/ ; A " MMW \ 4B/ P! . bt ot il il i
5./ Yo oA <
NNERY, Sl | e ikl
LgAv LgAv
ML s2 ML 52
Center 5.198 80 GHz Span 60 MHz | Center 5.755 8@ GHz Span 68 MHz
#Res BH 636 kHz #YBH 2 MHz Sweep 1.64 ms (1261 pts) #Res BH 638 kHz #4BH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 % Occupied Bandvidth Occ BH % Pur  99.00 %
36.3521 MHz * dB 2600 db 36.2909 MHz x dB  -26.00 dB
Transmit Freq Error  -29.583 kHz Transmit Freq Error  -18.294 kHz
% dB Banduidth 49.445 MHz % dB Bandwidth 39.899 MHz
5230MHz 5795MHz
¥ Agilent R T % Agilent R T
Ref 10 dBn #Atten 26 dB Ref 10 dBn #Atten 20 dB
#Peak #Peak
Log Log
18 rrw— P~ s ——= 18
dB/ ”f Mm\m\ dB/ My - ahe g X wh
> ,Af L’ﬂ.(— > ﬁ‘ lﬁ't <
T
WMM MWW.M \M“Hmw
LgAv LgAv
ML 52 M1 52
Center 5.230 00 GHz Span 60 MHZ | Center 5,795 00 GHz Span 68 MHz
#Res B 630 kHz #UBH & MHz Sweep 1.04 ms (1201 pts) #Ras BH 680 kHz #YEH 2 MHz Sweep 104 ms (1261 pts)
Occupied Bandwidth Occ BH 7% Pur  99.08 Z Occupied Bandwidth Occ BH % Pwr 9960 %
36.2991 MHz * B -26.00 B 36.3008 MHz x dB -26.00 dB
Transmit Freq Error 29371 kHz .
% dB Bandwidth 40234 Mz Transnit Freq Error 12084 die

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile 1 +81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth
1lac-20
5180MHz 5745MHz
# Agilent R T 3 Agilent R T
Ref 18 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
18 . - 18
JB/ e e vy B/ PN S T
"
T L
d N\FJ Wy\ < > Mu -\‘-« <
) N 17 LN -
T
LgRv LgAw
M1 s2 Ml S2
Center 5.180 808 GHz Span 30 MHz Center 5.745 B0 GHz Span 30 MHz
#Res BH 330 kHz #UBH 1 MHz Sweep 1.84 ms (1201 pts) | sRes BH 330 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  59.00 Z Occupied Bandwidth Occ BH % Par 9908 %
17.9997 MHz * dB 2500 dB 17.9827 MHz x dB -26.80 B
Transmit Freq Error  -24.737 kHz T it Freq E _15.332 kH
x dB Bandwidth 21694 MHz w05 Bander 21 e
5220MHz 5785MHz
# Agilent R T 3. Agilent R T
Ref 10 dBm #Atten 28 dB Ref 16 dBm #Atten 28 dB
#Peak #Peak
Log Log
18 16
dB/ s I i M 4B/ bt T
] fhy
50 e 2" My €
J"'F A Ly mhl’{ |
Leudyrenpr ] Pl ] TR R
LgAv LgRv
Ml 32 Ml 52
Center 5.220 896 GHz Span 30 MHz Center 5.785 008 GHz Span 30 MHz
#Res BH 338 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth oce BH % Pur 9800 2 | (ccupied Bandwidth Occ BH 7 PWr  99.00 1
17.8960 MHz % dB 2600 dB 17.9872 MHz « dB  —26.00 dB
Transmit Freq Error  -1.512 kHz Transmit Freq Error  -28.794 kHz
% dB BandwWidth 21.436 MHz % dB Bandwidth 21.448 MHz
5240MHz 5825MHz
% Agilent R T % Agilent R T
Ref 10 dBm #Htren 28 dB Ref 10 dBm #Htren 28 dB
#Peak #Peak
Log Log
18 18
ey fretvrnmyute i inhginm, | posb ettt afe 4B/ G it - i
I} 4
5 s S .
P Sl L4 M
Ly |
LgAv LaRv
M1 52 M1 52
Center 5.240 BB GHz Span 30 MHz Center 5.825 806 GHz Span 30 MHz
#Res BH 330 kHz #UBH 1 MHz Sweep 1.84 ms (1201 pts) #Res BH 330 kHz #UBH 1 MHz Sweep 1.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 1 Occupied Bandwidth Occ BH % Pwr  99.00 1
17.8879 MHz x dB  -26.00 dB 17.9752 MHz x dB  -26.00 dB
Transmit Freq Error —3.955 kHz Transmit Freq Error —21.775 kHz
% «B Bandwidth 21.250 MHz % «B Bandwidth 21.472 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth
1lac-40
5190MHz 5755MHz
# Agilent R T # Agilent R T
Ref 16 dBm #Atten 20 dB Ref 18 dBm #Htren 20 dB
#Peak #Peak
Log Log
19 . ; 18 . ;
4B/ f Lt e, | iy {H B/ f,m A " v, Lt ot Y“\\
> ,of' W‘e > .,,.I" <
i i bl LY Mwwm
LgAv LgAv
Ml 52 Ml 52
Center 5.190 06 GHz Span B0 MHz Center 5.755 8@ GHz Span 68 MHz
#Res BH 658 kHz #UBH 2 MHz Sweep 184 ms (1201 pts) | #Res BH 688 kHz #UBH 2 MHz Sweep 1.64 ms (1261 pts)
Occupied Bandwidth Occ BH % Pur 9900 7 | (ccupied Bandwidth Occ BH % Pur  99.00 %
36.3423 MHz x dB -26.00 of 36.3155 MHz x B -26.00 dB
Transmit Freq Error  18.067 kHz Transmit Freq Error  -81.159 kHz
% dB Banduidth 49.343 MHz % dB Bandwidth 39.821 MHz
5230MHz 5795MHz
# Agilent R T % Agilent R T
Ref 18 dBm #Atten 20 dB Ref 18 dBm #Atten 20 dB
#Peak #Peak
Log Log
1® g W X Ty 1@
dB/ ;/M p g\" dB/ ﬁ;,m»-w Mrienri | :
> }# \ < > Jfl 'k. <
Ay by ot il
LgAv LgAv
Ml 52 Ml 52
Center 5.230 B9 GHz Span 68 MHz | Center 5.795 8@ GHz Span 66 MHz
#Res BH 680 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts) #Res BH 630 kHz #UBH 2 MHz Sweep 1.04 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur 9960 % Occupied Bandwidth Occ BH % Pur  39.00
36.4127 MHz x dB -26.00 dB 363568 MHz w dB  —26.00 dB
Transmit Freq Error —5.843 kHz Transmit Freq Error -27.253 kHz
% dB Bandwidth 46.148 MHz % dB Bandwidth 39.876 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone :
Facsimile :

+81 596 24 8999
+81 596 24 8124
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26dB Emission Bandwidth and 99% Occupied Bandwidth

11ac-80

5210MHz

45 Agilent

Ref 18 dBm

#Atten 20 dB

#Peak

Log
18

PTERYIT X Ny

R TEL RN

ey

dB/ bl i
f

Liide Ly

LgAv

ML 52

Center 5.218 @ GHz
#Res BH 1.3 MHz

Occupied Bandwidth

Transmit Freq Error
% dB Banduidth

#YBH 4 MHz

75.7397 MHz

15.293 kHz
§1.541 MHz

Span 120 MHz
Sweep 1.04 ms (1201 pts)

Occ BH % Pur 99.09 1
% dB -26.00 dB

S5775MHz

% Agilent

Ref 16 dBm

#Htten 20 dB

#Peak

Log
14

dB/ r“

TR STy RS

ikl

h

<«

b

LgfAw

ML 52

Center 5.775 8 GHz
#Res BH 1.3 MHz

Occupied Bandwidth

Transmit Freq Error
® dB Banduidth

#VBH 4 MHz

75.8329 MHz

-96.716 kHz
81.374 MHz

Span 128 MHz
Sveep 1.84 ms (1201 pts)

Occ BH £ Pur 99.00 1
% dB -26.00 dB

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Test place
Report No.
Date

Temperature/ Humidity

Engineer
Mode

1la

20dB Bandwidth

Ise EMC Lab. No.6 Measurement Room

10512882H
11/07/2014

22deg. C/ 45% RH
Kazuya Yoshioka
Tx

20dB Bandwidth
[MHz]

17.831

17.805

17.786

17.961

11n-20

20dB Bandwidth
[MHz]

19.383

18.844

19.416

19.123

1lac-20

20dB Bandwidth
[MHZz]

18.958

19.310

18.990

19.292

11n-40

20dB Bandwidth
[MHZz]

37.519

37.559

37.496

37.441

11ac-40

20dB Bandwidth
[MHZz]

37.638

37.625

37.694

37.636

11ac-80

20dB Bandwidth
[MHZz]

Limit
[MHZz]

77.475

77.509

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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20dB Bandwidth
1la
5180MHz 5240MHz
% Agilent R T & Agilent R T
Ref =18 dBm #Atten 18 dB Ref 18 dBm #Atten 10 dB
#Peak wPeak
Log - . Log
16 S drfresmampdvondonposbostes e oo, 10 Y - V\'._D
dB/ dB/ J
> L >4 &
" a4 Wl “h Al
i A o ol
LaAw LgAv
ML $2 Ml S2
Center 5.180 00 GHz Span 40 MHz Center 5.240 80 GHz Span 48 MHz
#Res BH 160 kHz #VEHW 360 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz #UBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandvidth Occ BH % Pur  99.00 Z Occupied Bandvidth Occ BH 7 Pur  99.00 7
16.4737 MHz x dB -20.00 dB 16.4600 MHz x dB -20.99 dB
Transmit Freq Error  7.172 kHz Transmit Freq Error  5.509 kHz
% dB Bandwidth 17.831 MHz % dB Bandwidth 17.805 MHz
1la
5745MHz 5825MHz
5 Agllent R T | Agilent R T
Ref -18 dBm #Atten 19 dB Ref -18 dBm #Atten 10 dB
wPeak #Peak
Log _— - Log
18 (ST | P O A P . e «0 19 s »
dB/ \ ds/
3 e 5 <
Ao bk Aol Ml
Prikry P Ay
LgAw LgAw
ML 52 Ml §2
Center 5.745 00 GHz Span 49 MHz Center 5.825 00 GHz Span 49 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz #UBH 3060 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandvwidth Occ BH % Pur  99.00 7 Occupied Bandvwidth Occ BH Z Pur  99.00 1
16.4677 MHz x dB -20.08 dB 16.4717 MHz x dB -20.00 dB
Transmit Freq Error  3.862 kHz Transmit Freq Error  -3.737 kHz
¥ dB Bandwidth 17.786 MHz % dB Bandwidth 17.961 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124
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20dB Bandwidth
11n-20
5180MHz 5240MHz
5 Agilent R T % Agilent R T
Ref =18 dBm #Atten 18 dB Ref 18 dBm #Atten 10 dB
#Peak wPeak
Log - - . ; Log — P —
10 otlbordatioafioovg bl ool fon ol £ 10 U G N [ 9 9 3
dB/ 1 dB/ | |
> = 37 =
. J \
A L LT s N P LTINS
LaAw LgAv
ML $2 Ml S2
Center 5.180 00 GHz Span 40 MHz Center 5.240 80 GHz Span 48 MHz
#Res BH 160 kHz #VEHW 360 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz #UBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 9900 7 Occupied Bandvidth Occ BH Z Pwr 9900 7
17.6676 MHz x dB -20.00 dB 17.6582 MHz x dB -20.99 dB
Transmit Freq Error  -3.415 kHz Transmit Freq Error  -1.525 kHz
% dB Bandwidth 19.383 MHz % dB Bandwidth 18.844 MHz
11n-20
5745MHz 5825MHz
5 Agilent R T #t Agilent R T
Ref -18 dBm #Atten 18 dB Ref -18 dBm #Atten 10 dB
#Peak #Peak
Laog Log
16 P SR Lo 10 O] b &
dB/ | | dB/ |
>/ & >,/ =
L ! i 11""’31.'.# Wl ) 2 Thhbatiin, w1
- o
LgAw LgAv
ML §2 Ml §2
Center 5.745 80 GHz Span 48 MHz Center 5.825 80 GHz Span 48 MHz
#Res BH 100 kHz #\YBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BH 108 kHz =UBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandvidth Occ BH 7 Pur 9900 % Occupied Bandwidth Occ BH Z Pwr  99.00 %
17.6762 MHz ¥ dB -20.00 dB 17,6741 MHz x dB -20.09 dB
Transmit Freq Error  -655.763 Hz Transmit Freq Error  -12.297 kHz
% dB Bandwidth 19.416 MHz % dB Bandwidth 18.123 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone :
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+81 596 24 8999
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20dB Bandwidth
1lac-20
5180MHz 5240MHz
4 Agilent R T 3 Agilent R T
Ref -18 dBm #Atten 10 dB Ref -18 dBm #Atten 10 dB
#Peak #Peak [
Log P T RN AT DN Log S Py ] AR P
10 S plopriugrentogmliv pinloif e ipfiovilaefug R 10 Rpfiorallvaglensliarliom PN L g
dB/ | L ds/
37 € > F e
¥ - A Y
g dy Mot ANl s nathe il r‘#n-‘“,“-“f‘ i ik il TR
LgAy LgAv
M1 52 M1 §2
Center 5.180 0@ GHz Span 48 MHz Center 5.240 8@ GHz Span 48 MHz
#Res BH 180 kHz W\YBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz *UBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pwr 9900 %
17.6839 MHz * dB -20.00 dB 17,6761 MHz x d8 -20.00 dB
Transmit Freq Error  13.461 kHz Transmit Freq Error  -2.593 kHz
% dB Bandwidth 18.958 MHz % dB Bandwidth 19.310 MHz
1lac-20
5745MHz 5825MHz
4 Agilent R T 3 Agilent R T
Ref -18 dBm #Atten 18 dB Ref =18 dBm #Atten 10 dB
#Peak #Peak
Lag Log
16 @b fonhoodtusndah o il s Mool ool ot 10 PN ot O
dB/ dB/ |
3, e > e
el AL A St sl
LgAw LagRv
Ml §2 ML S2
Center 5.745 0@ GHz Span 48 MHz Center 5.825 8@ GHz Span 48 MHz
#Res BH 100 kHz W\YBH 300 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz sUBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandwidth Occ BH % Pwr 9900 %
17.6668 MHz * dB -20.00 dB 17.6803 MHz x d8 -20.00 dB
Transmit Freq Error  -11.028 kHz Transmit Freq Error  -7.838 kHz
% dB Bandwidth 18.998 MHz % dB Bandwidth 19.292 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile 1 +81 596 24 8124
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20dB Bandwidth
11n-40
5190MHz 5230MHz
46 Agilent R T 3¢ Agilent R T
Ref -18 dBm #Atten 10 dB Ref -18 dBm #Atten 10 dB
#Peak #Peak
Log Log
10 s e e s e T 1@ S Il bbb | b d Lid L
dB/ T i dB/ ] I
>/ <« >/ L&
Dol kot oy ek Pt St s v Sty g
s ?
LgAv LoAv
ML $2 ML 2
Center 5190 0@ GHz Span 80 MHz Center 5.230 8@ GHz Span 88 MHz
#Res BH 100 kHz WUBH 380 kHz Sweep 7.68 ms (1201 pts) #Res BH 160 kHz *UBK 300 kHz Sweep 7.68 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandvidth Occ BH % Pwr 9900 %
36.8927 MHz * dB -20.00 dB 36.1485 MHz x d8 -20.00 dB
Transmit Freq Error  11.480 kHz Transmit Freq Error  -3.569 kHz
% dB Bandmidth 37.519 MHz x dB Bandwidth 37.559 MHz
11n-40
5755MHz 5795MHz
Agilent R T = Agilent R T
Ref -18 dBm #Atten 10 dB Ref —18 dBm #Atten 10 dB
#Peak wPeak
Lag Log
18 Q- e 10 o b T
ey ¥ a B/ Ao P P [ AR
>/ € >/ <
"‘.I‘nuu-.l‘v | it Lt Y, eara 1 ‘.-,,Jw” Y "y i
Ty
LgAw LgAv
ML 52 ML 2
Center 5.755 08 GHz Span 80 MHz Center 5.795 0@ GHz Span 80 MHz
#Res BH 100 kHz #\YBH 360 kHz Sweep 7.68 ms (1201 pts) #Res BH 108 kHz *UBH 300 kHz Sweep 7.68 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 9900 7 Occupied Bandvidth Occ BH 7 Pwr 9900 7
36.1123 MHz x dB -20.00 dB 36.1632 MHz x dB -20.99 dB
Transmit Freq Error  -24.277 kHz Transmit Freq Error  -6.665 kHz
% dB Bandwidth 37.496 MHz % dB Bandwidth 37.441 MHz

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile 1 +81 596 24 8124
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20dB Bandwidth
1lac-40
5190MHz 5230MHz
46 Agilent R T 3¢ Agilent R T
Ref -18 dBm #Atten 10 dB Ref -18 dBm #Atten 10 dB
#Peak #Peak |
Log Log l
Lo e - lo R e e
dB/ ! i | s/ | 1
> e >/ <«
Wiy ! A NURSTR I L s dritdangers s il ally STt
LgAv LoAv
M1 52 M1 $2|
Center 5190 0@ GHz Span 80 MHz Center 5.230 8@ GHz Span 88 MHz
#Res BH 100 kHz W\YBH 300 kHz Sweep 7.68 ms (1201 pts) #Res BH 108 kHz WUBH 300 kHz Sweep 7.68 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandvidth Occ BH % Pwr 9900 %
36.1125 MHz * dB -20.00 dB 36.1566 MHz x d8 -20.00 dB
Transmit Freq Error  10.927 kHz Transmit Freq Error  -2.652 kHz
% dB Bandwidth 37,638 MHz % dB Bandwidth 37.625 MHz
11ac-40
5755MHz 5795MHz
Agilent R T = Agilent R T
Ref -18 dBm #Atten 16 dB Ref -18 dBm +Atten 18 dB
#Peak wPeak |
Lag ‘ Log |
ig y b e < %‘g/ SR AT A
>/ 3 >/ 1 Le
/ " \
et it Mol ) T N T
TR T el i
LgAw LgAv
ML $2 Ml S2
Center 5.755 08 GHz Span 80 MHz Center 5.795 0@ GHz Span 80 MHz
#Res BH 100 kHz #\YBH 360 kHz Sweep 7.68 ms (1201 pts) #Res BH 108 kHz *UBH 300 kHz Sweep 7.68 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur 9900 7 Occupied Bandvidth Occ BH 7 Pwr 9900 7
36.1418 MHz x dB -20.00 dB 36.1531 MHz x dB -20.99 dB
Transmit Freq Error  -20.949 kHz Transmit Freq Error  -20.674 kHz
% dB Bandwidth 37.694 MHz % dB Bandwidth 37.636 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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20dB Bandwidth
11ac-80
5210MHz 5775MHz
...... Agient R T 4 Agilent R T
Ref -1 dBm #Atten 10 dB Ref -18 dBm #Atten 10 dB
#Peak | #Peak |
Log T Log |
12 R TS T i o A T e ) 18 ST ST, W i hd
dB/ v o o dB/ S AT L L WL S DR TRYIE T
> &
sl Mol by Lol st Lk
- Tt T v
LgAy LgAv
ML $2 ML $2
Center 5.210 0@ GHz Span 168 MHz Center 5.775 8@ GHz Span 168 MHz
#Res BH 100 kHz WUBH 300 kHz Sweep 15.36 ms (1201 pts) | wRes BH 108 kHz WUBH 300 kHz Sweep 15.36 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandvidth Occ BH % Pwr 9900 %
75.4234 MHz * dB -20.00 dB 75.4280 MHz x d8 -20.00 dB
Transmit Freq Error  27.557 kHz Transmit Freq Error  -98.079 kHz
% dB Banduidth 77.475 MHz % dB Bandwidth 77.509 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Page

Issued date
Revised date
FCCID

: 10512882H-C-R3

: 30 0f 76

: December 11, 2014
: March 19, 2015

: UJHBD1G

6dB Bandwidth

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/ 45% RH
Engineer Kazuya Yoshioka
Mode TX
1la
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
5745 16.439 > 500
5785 16.421 > 500
5825 16.438 > 500
11n-20
Frequency 6dB Bandwidth Limit
[MHz] [MHZz] [kHz]
5745 17.685 > 500
5785 17.677 > 500
5825 17.692 > 500
1lac-20
Frequency 6dB Bandwidth Limit
[MHz] [MHZz] [kHz]
5745 17.758 > 500
5785 17.716 > 500
5825 17.687 > 500
11n-40
Frequency 6dB Bandwidth Limit
[MHz] [MHZz] [kHz]
5755 36.382 > 500
5795 36.400 > 500
1lac-40
Frequency 6dB Bandwidth Limit
[MHz] [MHZz] [kHz]
5755 36.419 > 500
5795 36.449 > 500
1lac-80
Frequency 6dB Bandwidth Limit
[MHz] [MHz] [kHz]
5775 75.784 > 500

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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FCCID : UJHBD1G
6dB Bandwidth
1la
5745MHz 5785MHz
% Agilent R T & Agilent R T
Ref =18 dBm #Atten 18 dB Ref 18 dBm #Atten 10 dB
#Peak wPeak
Log ; ; - Log
16 I SN RN ISP P B, S 1 S 9 10 4 b
dB/ ] dB/ |
v e L i
TR )
Lafv LgAv
M1 52| M1 S2|
Center 5.745 00 GHz Span 49 MHz Center 5.785 0@ GHz Span 48 MHz
#Res BH 160 kHz #VEHW 360 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz #UBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur 9.0 Occupied Bandvidth Occ BH % Pur 9900 7
16.4626 MHz ®dB -6.00 dB 16.4772 MHz x dB  -6.90 B
Transmit Freq Error  6.233 kHz Transmit Freq Error  771.389 Hz
* dB Banduidth 16.439 MHz x dB Bandwidth 16.421 MHz
s Agilent R T
Ref 18 dBm #Atten 10 dB
wPeak
Log
10 4 &
dB/ L
sl o b
o
LaAw
ML $2
Center 5.825 0@ GHz Span 40 MHz
#Res BH 100 kHz #UBH 308 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
16.4753 MHz ¥ dB  -6.00 dB
Transmit Freq Error  -5.030 kHz
% dB Bandwidth 16.438 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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6dB Bandwidth
11n-20
5745MHz 5785MHz
% Agilent R T & Agilent R T
Ref =18 dBm #Atten 18 dB Ref 18 dBm #Atten 10 dB
#Peak wPeak |
Log - Log T
10 S lhd bt o, Lol e N hd R-3 16 5O ™ Lol L o(_
| - dB/ |
|l ol TN i LAY
S
LaRv LgAv
M1 S2 ML 52
iz Center 5.745 00 GHz Soan 48| oo 5795 60 GH Soan 48 M
s #Res BH 100 khz SUBH 300 ki Sweep 384 ms 1201 1 | oo g e <UBH 300 Kz Sweop 384 ns (1201 ptsy
17 Occupied Bandwidth Occ BH % Pur - 99.0( Occupied Bandwidth Occ BH % Pur 9900 1
dB 17.6691 MHz xdB  -6.00 17.6772 MHz x dB  -6.00 dB
Transmit Freq Error  -4.672 kHz .
% dB Bandwidth 17685 HHz Tramomtt frag Errer  C1L170 ke
% Agilent R T
Ref -18 dBm #Atten 18 dB
#Peak
Log
160 e ) o
dB/ | 1
i i M."-“‘*’I‘ " W -“I‘-""."-.‘.""\‘]'.t I
LaAw
ML 52|
Center 5.825 00 GHz Span 40 MHz
#Res BH 100 kHz #UBH 308 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 %
17.6954 MHz ¥ dB 600 dB
Transmit Freq Error  -10.486 kHz
% dB Bandwidth 17.692 MHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
Facsimile 1 +81 596 24 8124
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% dB Bandwidth 17.687 MHz

FCCID : UJHBD1G
6dB Bandwidth
11ac-20
5745MHz 5785MHz
% Agilent R T & Agilent R T
Ref -18 dBm #Atten 18 dB Ref —18 dBm #Atten 10 dB
#Peak ‘ wPeak
Log T - Log
16 Orotllanencfnterslliselin, atolern oMo osslatfeh s 10 - Db ool ontons ool drcilleolactucleb o
dB/ | 1 dB/ i
7 I
7 . &
PR RS L Mol dngldigs o gl My L TEnT R
! v G LA™ g 4 ey
Lafv LgAv
ML $2 Ml S2
Center 5.745 00 GHz Span 49 MHz Center 5.785 0@ GHz Span 48 MHz
#Res BH 160 kHz #VEHW 360 kHz Sweep 3.84 ms (1201 pts) #Res BH 100 kHz #UBH 300 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 Occupied Bandvidth Occ BH Z Pwr  99.00 %
17.6952 MHz ®dB -6.00 dB 17.6644 MHz x dB  -6.90 B
Transmit Freq Error  -2.673 kHz Transmit Freq Error  -3.747 kHz
X dB Banduidth 17.758 MHz % dB Bandwidth 17.716 MHz
i Agilent R T
Ref -18 dBm #Atten 18 dB
#Peak
Log
16 St heatnndladly o
dB/
iyt e it : VLYY TP
LaAw
ML 52|
Center 5.825 00 GHz Span 40 MHz
#Res BH 100 kHz #UBH 308 kHz Sweep 3.84 ms (1201 pts)
Occupied Bandwidth Occ BH Z Pur  99.00 7
17.6616 MHz ¥ dB 600 dB
Transmit Freq Error  -5.476 kHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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6dB Bandwidth
11n-40
5755MHz 5795MHz
- Agilent R T Agilent R T
Ref -18 dBm #Atten 10 dB Ref -18 dBm #Atten 10 dB
#Peak #Peak
Log Log
]&g/ _)l.?u\_\ W PR ‘F Aok bk e Jag/ ¢ Tt T =
)
e i el Lo bt gl -,',lf' O
it - I =
LgAv LgAv
ML S2 ML S2
Center 5.755 00 GHz Span 86 MHz Center 5.795 8@ GHz Span 80 MHz
WRes BH 100 kHz WUBH 300 kHz Sweep 7.68 ms (1201 pts) | wRes BH 100 kHz *UBH 300 kHz Sween 7.68 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur  99.00 % Occupied Bandvidth Occ BH % Pwr 9900 %
36.1384 MHz ¥ dB 600 dB 36.1405 MHz x d8  -6.00 dB
Transmit Freq Error  -16.263 khz Transmit Freq Error  -5.064 kHz
% dB Banduidth 36.382 MHz % dB Bandwidth 36.499 MHz
11ac-40
5755MHz 5795MHz
% Agilent R T st Agilent R T
Ref 18 dBm #Atten 18 dB Ref 18 dBm #Atten 10 dB
#Peak #Peak
Log Log
19 10 ]
ey W i L e "y > -‘a R e _\""
PO I, LI - T L o e Ll |
B L (e U LN i L L e
LgAw LgAv
ML S2 ML $2
Center 5.755 08 GHz Span 80 MHz Center 5.795 0@ GHz Span 80 MHz
#Res BH 100 kHz #\YBH 360 kHz Sweep 7.68 ms (1201 pts) #Res BH 108 kHz =UBH 300 kHz Sweep 7.68 ms (1201 pts)
Occupied Bandwidth Occ BH % Pur 9.0 Occupied Bandvidth Occ BH % Pur 9900 7
36.1555 MHz ¥ dB 600 dB 36.1758 MHz x dB  -6.09 dB
Transmit Freq Error  -25.017 kHz Transmit Freq Error  -10.555 kHz
% dB Bandwidth 36.419 MHz % dB Bandwidth 36.449 MHz
11ac-80
5775MHz
- Agilent R T
Ref 18 dBm “Atten 10 dB
wPeak
Log
IB T s T T 1
=y ST A LI LR WP T W EYIPN OV ERTTIYY VTP
;':
) __W_‘Ma‘ .l
il '@Jﬁ*‘-w,w.e. ot
LoAv
ML 52|
Center 5.775 00 GHz Span 160 MHz
#Res BH 100 kHz #UBH 300 kHz Sweep 15.36 ms (1201 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 7
75.4273 MHz x dB -6.00 dB
Transmit Freq Error  -93.145 kHz
x dB Bandwidth 75.784 MHz
UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999
Facsimile 1 +81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/06/2014
Temperature/ Humidity 21deg. C/41% RH
Engineer Kazuya Yoshioka
Mode 11a/n-20/ac-20 Tx
1la
Freq. PM Cable | Atten. [ Antenna| Result | Result Limit Limit | Margin | Margin
Reading [ Loss Loss Gain | (Cond.) | (e.i.r.p.) | (Cond.) | (e.i.r.p.) | (Cond.) | (e.i.r-p.)
[MHz] | [dBm] | [dB] [dB] [dBi] | [dBm] | [dBm] | [dBm] | [dBm] | [dB] [dB]
5180.0 | -10.43 | 1.00 [ 19.99 | 123 [ 1056 | 11.79 | 23.97 - 13.41 -
5220.0 | -10.60 | 1.00 | 19.99 | 1.23 | 10.39 | 11.62 | 23.97 - 13.58 -
52400 | -1054 | 1.00 | 1999 | 123 | 1045 | 1168 | 23.97 - 13.52 -
57450 | -11.28 | 1.00 | 19.99 | 156 971 | 11.27 | 30.00 - 20.29 -
5785.0 | -11.42 | 1.00 | 19.99 | 156 957 | 1113 | 30.00 - 20.43 -
5825.0 | -11.40 | 1.00 | 19.99 | 1.56 959 | 11.15 | 30.00 - 20.41 -

Result(Cond.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss
Result(e.i.r.p.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Antenna Gain

15.407(a)(1)(iv) Limit(Cond.) = 23.97dBm(250mW)
15.407(a)(3) Limit(Cond.) = 30dBm(1W)

11n-20

Freq. PM Cable | Atten. [ Antenna| Result | Result Limit Limit | Margin | Margin

Reading | Loss Loss Gain | (Cond.) | (e.i.r.p.) | (Cond.) | (e.i.r.p.) | (Cond.) | (e.i.r.p.)

[MHz] | [dBm] [dB] [dB] [dBi] [dBm] | [dBm] | [dBm] | [dBm] [dB] [dB]
5180.0 | -10.92 1.00 19.99 1.23 10.07 11.30 23.97 - 13.90 -
5220.0 | -10.87 1.00 19.99 1.23 10.12 11.35 23.97 - 13.85 -
5240.0 | -10.13 1.00 19.99 1.23 10.86 12.09 23.97 - 13.11 -
5745.0 | -11.49 1.00 19.99 1.56 9.50 11.06 30.00 - 20.50 -
5785.0 | -11.46 1.00 19.99 1.56 9.53 11.09 30.00 - 20.47 -
5825.0 | -11.21 1.00 19.99 1.56 9.78 11.34 30.00 - 20.22 -

Result(Cond.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss
Result(e.i.r.p.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Antenna Gain

15.407(a)(1)(iv) Limit(Cond.) = 23.97dBm(250mW)
15.407(a)(3) Limit(Cond.) = 30dBm(1W)

1lac-20
Freq. P/M Cable | Atten. | Antenna| Result | Result Limit Limit | Margin | Margin
Reading | Loss Loss Gain | (Cond.) | (e.i.r.p.) | (Cond.) | (e.i.r.p.)| (Cond.) | (e.ir.p.)
[MHz] | [dBm] [dB] [dB] [dBi] [dBm] | [dBm] [ [dBm] | [dBm] [dB] [dB]
5180.0 | -10.62 1.00 19.99 1.23 10.37 11.60 23.97 - 13.60 -
5220.0 | -10.20 1.00 19.99 1.23 10.79 12.02 23.97 - 13.18 -
5240.0 | -9.97 1.00 19.99 1.23 11.02 12.25 23.97 - 12.95 -
5745.0 | -11.46 1.00 19.99 1.56 9.53 11.09 30.00 - 20.47 -
5785.0 | -11.13 1.00 19.99 1.56 9.86 11.42 30.00 - 20.14 -
5825.0 | -10.95 1.00 19.99 1.56 10.04 11.60 30.00 - 19.96 -

Result(Cond.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss
Result(e.i.r.p.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Antenna Gain

15.407(a)(1)(iv) Limit(Cond.) = 23.97dBm(250mW)
15.407(a)(3) Limit(Cond.) = 30dBm(1W)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Maximum Conducted Output Power

Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H

Date 11/06/2014

Temperature/ Humidity 21deg. C/41% RH

Engineer Kazuya Yoshioka

Mode 11n-40/ac-40/ac-80 Tx

11n-40

Freq. P/M Cable | Atten. | Antenna| Result | Result Limit Limit Margin | Margin
Reading | Loss Loss Gain | (Cond.) | (e.i.r.p.)| (Cond.) | (e.i.r.p.) | (Cond.) | (e.i.r.p.)
[MHz] [ [dBm] [dB] [dB] [dBi] [dBm] | [dBm] [ [dBm] | [dBm] [dB] [dB]

5190.0 | -10.31 1.00 19.99 1.23 10.68 1191 23.97 . 13.29 .
5230.0 | -10.80 1.00 19.99 1.23 10.19 11.42 23.97 . 13.78 .
5755.0 | -11.36 1.00 19.99 1.56 9.63 11.19 30.00 - 20.37 -
5795.0 | -11.50 1.00 19.99 1.56 9.49 11.05 30.00 - 20.51 -

Result(Cond.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss

Result(e.i.r.p.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Antenna Gain
15.407(a)(1)(iv) Limit(Cond.) = 23.97dBm(250mW)

15.407(a)(3) Limit(Cond.) = 30dBm(1W)

1lac-40

Freq. P/M Cable | Atten. | Antenna| Result | Result Limit Limit Margin | Margin
Reading | Loss Loss Gain | (Cond.) | (e.i.r.p.)| (Cond.) | (e.i.r.p.) | (Cond.) | (e.i.r.p.)
[MHz] [ [dBm] [dB] [dB] [dBi] [dBm] | [dBm] [ [dBm] | [dBm] [dB] [dB]

5190.0 | -9.63 1.00 19.99 1.23 11.36 12.59 23.97 . 12.61 .
5230.0 | -9.48 1.00 19.99 1.23 1151 12.74 23.97 . 12.46 .
5755.0 | -11.31 1.00 19.99 1.56 9.68 11.24 30.00 - 20.32 -
5795.0 | -11.26 1.00 19.99 1.56 9.73 11.29 30.00 - 20.27 -

Result(Cond.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss

Result(e.i.r.p.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Antenna Gain
15.407(a)(1)(iv) Limit(Cond.) = 23.97dBm(250mW)

15.407(a)(3) Limit(Cond.) = 30dBm(1W)

1lac-80

Freq. PM Cable | Atten. [ Antenna| Result | Result Limit Limit | Margin | Margin
Reading | Loss Loss Gain | (Cond.) | (e.i.r.p.) | (Cond.) | (e.ir.p.) | (Cond.) | (e.i.r.p.)
[MHz] | [dBm] [dB] [dB] [dBi] [dBm] | [dBm] | [dBm] | [dBm] [dB] [dB]

5210.0 -9.88 1.00 19.99 1.23 1111 12.34 23.97 - 12.86 -

5775.0 | -11.10 1.00 19.99 1.56 9.89 11.45 30.00 . 20.11 .

Result(Cond.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss

Result(e.i.r.p.) = Reading + Cable Loss (including the cable(s) customer supplied) + Atten.Loss + Antenna Gain
15.407(a)(1)(iv) Limit(Cond.) = 23.97dBm(250mWw)

15.407(a)(3) Limit(Cond.) = 30dBm(1W)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Maximum Conducted Output Power & Maximum Power Spectral Density
(Reference data)

Test place Ise EMC Lab. No.3 Measurement Room
Report No. 10512882H
Date 10/31/2014
Temperature/ Humidity 24deg. C/61% RH
Engineer Satofumi Matsuyama
Mode 11a/n-20/ac-20 Tx
11a, 5220MHz
Data Rate Reading Remark
[Mbps] [dBm]

6 -2.09

9 -2.21

12 -2.04 *

18 -2.19

24 -2.11

36 -2.20

48 -2.09

54 -2.40

* Worst Rate
All comparisons were carried out on same frequency and measurement factors.

11n-20, 5220MHz

MCS Number Reading Remark
[dBm]
-2.22
-2.15 *
-2.18
-2.26
-2.20
-2.19
-2.25
-2.33

N O IWINIEFLIO

* Worst Rate
All comparisons were carried out on same frequency and measurement factors.

11ac-20, 5220MHz

MCS Number Reading Remark
[dBm]
-2.12
-2.12
-2.15
-2.11
-2.09 *
-2.23
-2.32
-2.27
-2.31

O N WINIFIO

* Worst Rate
All comparisons were carried out on same frequency and measurement factors.

UL Japan, Inc.
Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone : +81 596 24 8999
Facsimile 1 +81 596 24 8124
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Maximum Conducted Output Power & Maximum Power Spectral Density

(Reference data)

Test place Ise EMC Lab. No.3 Measurement Room
Report No. 10512882H

Date 10/31/2014

Temperature/ Humidity 24deg. C/61% RH

Engineer Satofumi Matsuyama

Mode 11n-40/ac-40 Tx

11n-40, 5190MHz

MCS Number Reading Remark
[dBm]
-1.92
-1.89 *
-2.05
-2.00
-2.04
-2.06
-2.09
-2.14

N IWINIEFL IO

* Worst Rate
All comparisons were carried out on same frequency and measurement factors.

1lac-40, 5190MHz

MCS Number Reading Remark
[dBm]
-1.88
-1.83 *
-2.00
-2.10
-1.98
-2.13
-2.03
-1.99
-1.95
-4.97

OOINOO R~ WNIFLIO

* Worst Rate
All comparisons were carried out on same frequency and measurement factors.

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Maximum Conducted Output Power & Maximum Power Spectral Density

Test place

Report No.

Date

Temperature/ Humidity
Engineer

Mode

11ac-80, 5210MHz

(Reference data)

Ise EMC Lab. No.3 Measurement Room
10512882H
10/31/2014

24deg. C/61% RH
Satofumi Matsuyama

11ac-80 Tx

MCS Number

Reading
[dBm]

Remark

-2.02

*

-2.05

-2.14

-2.18

-2.13

-2.05

-2.04

-2.16

-2.07

OO INO AR WINFL O

-4.80

* Worst Rate

All comparisons were carried out on same frequency and measurement factors.

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Test place
Report No.
Date

Maximum Power Spectral Density

Temperature/ Humidity

Ise EMC Lab. No.6 Measurement Room
10512882H

11/07/2014

22deg. C/ 45% RH

Engineer Kazuya Yoshioka
Mode 11a/n-20/ac-20 Tx
1la
Freq. Reading Cable Atten. Duty |Correction| Result Limit Margin
Loss Loss factor factor

[MHz] [dBm] [dB] [dB] [dB] [dB] [dBm] [dBm] [dB]
5180.0 -23.60 3.18 19.99 0.57 0.00 0.14 11.00 10.86
5220.0 -23.39 3.19 19.99 0.57 0.00 0.36 11.00 10.64
5240.0 -23.24 3.20 19.99 0.57 0.00 0.52 11.00 10.48
5745.0 -27.13 3.63 19.99 0.57 0.27 -2.67 30.00 32.67
5785.0 -28.36 3.63 19.99 0.57 0.27 -3.90 30.00 33.90
5825.0 -28.09 3.64 19.99 0.57 0.27 -3.62 30.00 33.62

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Attenuator + Duty factor + Correction factor

11n-20
Freq. Reading Cable Atten. Duty [Correction| Result Limit Margin
Loss Loss factor factor
[MHz] [dBm] [dB] [dB] [dB] [dB] [dBm] [dBm] [dB]
5180.0 -23.81 3.18 19.99 0.59 0.00 -0.05 11.00 11.05
5220.0 -23.88 3.19 19.99 0.59 0.00 -0.11 11.00 11.11
5240.0 -23.60 3.20 19.99 0.59 0.00 0.18 11.00 10.82
5745.0 -28.43 3.63 19.99 0.59 0.27 -3.95 30.00 33.95
5785.0 -28.82 3.63 19.99 0.59 0.27 -4.34 30.00 34.34
5825.0 -28.32 3.64 19.99 0.59 0.27 -3.83 30.00 33.83

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Attenuator + Duty factor + Correction factor

11ac-20
Freq. Reading Cable Atten. Duty [Correction| Result Limit Margin
Loss Loss factor factor
[MHz] [dBm] [dB] [dB] [dB] [dB] [dBm] [dBm] [dB]
5180.0 -24.54 3.18 19.99 1.43 0.00 0.06 11.00 10.94
5220.0 -24.49 3.19 19.99 1.43 0.00 0.12 11.00 10.88
5240.0 -24.35 3.20 19.99 1.43 0.00 0.27 11.00 10.73
5745.0 -28.75 3.63 19.99 1.43 0.27 -3.43 30.00 3343
5785.0 -29.47 3.63 19.99 1.43 0.27 -4.15 30.00 34.15
5825.0 -29.10 3.64 19.99 1.43 0.27 -3.77 30.00 33.77

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Attenuator + Duty factor + Correction factor

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Test place
Report No.
Date

Maximum Power Spectral Density

Temperature/ Humidity

Ise EMC Lab. No.6 Measurement Room
10512882H
11/07/2014
22deg. C/ 45% RH

Engineer Kazuya Yoshioka
Mode 11n-40/ac-40/ac-80 Tx
11n-40
Freq. Reading Cable Atten. Duty [Correction| Result Limit Margin
Loss Loss factor factor

[MHz] | [dBm] [dB] [dB] [dB] [dB] [dBm] | [dBm] [dB]
5190.0 -28.15 3.19 19.99 1.10 0.00 -3.87 11.00 14.87
5230.0 -26.97 3.20 19.99 1.10 0.00 -2.68 11.00 13.68
5755.0 -30.77 3.63 19.99 1.10 0.27 -5.78 30.00 35.78
5795.0 -32.30 3.63 19.99 1.10 0.27 -7.32 30.00 37.32

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Attenuator + Duty factor + Correction factor

1lac-40
Freq. Reading Cable Atten. Duty |Correction| Result Limit Margin
Loss Loss factor factor
[MHz] [dBm] [dB] [dB] [dB] [dB] [dBm] [dBm] [dB]
5190.0 -27.70 3.19 19.99 1.08 0.00 -3.44 11.00 14.44
5230.0 -26.74 3.20 19.99 1.08 0.00 -2.47 11.00 13.47
5755.0 -31.80 3.63 19.99 1.08 0.27 -6.83 30.00 36.83
5795.0 -32.05 3.63 19.99 1.08 0.27 -7.08 30.00 37.08

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Attenuator + Duty factor + Correction factor

11ac-80
Freq. Reading Cable Atten. Duty [Correction| Result Limit Margin
Loss Loss factor factor
[MHz] [dBm] [dB] [dB] [dB] [dB] [dBm] [dBm] [dB]
5210.0 -29.84 3.19 19.99 1.15 0.00 -5.51 11.00 16.51
5775.0 -33.82 3.63 19.99 1.15 0.27 -8.78 30.00 38.78

Result = Reading + Cable Loss (including the cable(s) customer supplied) + Attenuator + Duty factor + Correction factor

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile



Test report No.

: 10512882H-C-R3

Page 142 of 76
Issued date : December 11, 2014
Revised date : March 19, 2015
FCCID : UJHBD1G
Maximum Power Spectral Density
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/ 45% RH
Engineer Kazuya Yoshioka
Mode 11a Tx
1la
5180MHz 5220MHz
o Agilent R T Agilent R T
Mkrl S.184 77 GHz Mkrl 5.225 18 GHz
Ref -19 dBm #Atten 10 dB -23.598 dBm Ref 18 dBm #hAtten 10 dB —23.387 dBm
#Avg #flvg
Log Log A
10 3 10
ey e - 2 4B/ bt Lottt St
I .‘I“.
/ %
- 5!\ =
i % \
#PRvg / . “PRvg A
200 / L. 200 ;
o $2) —— R Wl s T LT
53 Fsp ] — 53 Fpor pia S|
£ £(f)
FTun FTun
Swp Swp
Center 5180 88 GHz Span 48 MHz Center 5.228 00 GHz Span 48 MHz
*Res BH 1 MHz *VBH 3 MHz Sween 1.04 s (1201 pts) *Res BH 1 MHz WUBH 3 MHz Sweep 1.84 ms (1201 pts)
5240MHz 5745MHz
X Agilent R T 3 Agilent
Mkrl 5.243 20 GHz Mkrl 5.743 8@ GHz
Ref -19 dBm #Atten 10 dB -23.236 dBm Ref -18 dBm #Atten 10 dB -27.127 dBm
#Avg *Avg
Log Log
10 Py 10 "
dB/ Fnam e \ dB/ PR - S R R
|‘ LY }‘ !".
i L
;' LY s
£ 3 i
#PRvg J" L #PAvg “.‘
200 200 \
W1 82 O LT Wl 2 » N
$3 FS{™ el §3 FSLoswr e
el
£0): £
FTun FTun
Swp Swp
Center 5.240 89 GHz Span 40 MHz Center 5.745 80 GHz Span 48 MHz
WRes BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 478 kHz #UBK 1.5 MHz Sweep 1.04 ms (1201 pts)
5785MHz 5825MHz
= Agilent R T Agilent R T
Mkrl 5.787 93 GHz Mkrl 5.821 78 GHz
Ref -18 dBm #Htten 10 dB -28.356 dBm Ref 18 dBm #Atten 10 dB -28.891 dBm
#fvg *Avg
Log Log
19 18
dB/ i dB/ 5 - -
:‘I
‘1:
7 '\ e M,
WPhug i 5 *Phvg !
200 4 " 200 ]
WL $2 e b Hosel e
53 Fsfom [ N 33 Fgper R
£ £
FTun FTun
Swp Swp
Center 5.785 80 GHz Span 48 MHz Center 5.825 88 GHz Span 48 MHz
"Res BH 478 kHz #YEW 1.5 MHz Sweep 1.04 ms (1201 pts) *Res BH 478 kHz #UBH 1.5 MHz Sween 1.04 ms (1201 pts)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
1 +81 596 24 8124
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Maximum Power Spectral Density
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/ 45% RH
Engineer Kazuya Yoshioka
Mode 11n-20 Tx
11n-20
5180MHz 5220MHz
# Agilent R T H Agilent R T
Mkrl S.177 13 GHz Mkrl 5.227 23 GHz
Ref -18 dBm #fAtten 10 dB -23.309 dBm Ref 18 dBm #Atten 10 dB -23.877 dBm
#Avg #fvg
Log Log
1a : 1@ 3
&8/ o P \ a8/ IUUEURI VRSO JRS SEI. X .
/
J.". % "(
Fé b T
#PAvg 4\' #PAvg 4
200 b 200 | !
HL S2l Lapialedetler” | WL s2|, et i ohic—!
$3 FS) T $3 Fs e
£(1: £(f:
FTun FTun
Swp Swp
Center 5.180 80 GHz Span 40 MHz Center 5.220 09 GHz Span 48 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 pts)
5240MHz 5745MHz
X Agilent R T 6 Agilent R T
Mkrl S5.238 89 GHz Mkrl 5.748 83 GHz
Ref -18 dBm #Atten 10 dB -23.600 dBm Ref -1 dBm #Atten 10 dB -28.432 dBm
#Avg #Avg
Log Log
18 s 10 .
dB/ P " ~, dB/ -2 P I
|
| \
1
/ \ .
#PAvy LY
200 \
W sz bt
EE M Pekiliy Vtw.:'»’.‘t,-n
£(h:
FTun
. Swp
N T L S W S W I N
‘enter 5.240 08 GHz Span 48 HHz ( Center 5.745 68 GHz Span 48 MHz
Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 470 kHz #UBH 1.5 MHz Sweep 1.84 ms (1261 ps)
5785MHz 5825MHz
- Agilent R T i Agilent R T
Mkrl 5.783 13 GHz Mkrl 5.822 57 GHz
Ref -18 dBm #Atten 10 dB -28.822 dBm Ref 18 dBm #Rtten 10 dB -28.323 dBm
Avg *Avg
Log Log
10 18
dB/ 5 B/ $
f \
. . '
i 1
I X, £ W
7 LY W
WPRug / \ WPhvg A
200 7 ) 200 l“-
HL §2] il ) Wl 82 O P )
53 Fsfr e §3 Fep T e S|
£(f): £0f:
FTun FTun
Swp Swp
Center 5.785 8@ GHz Span 40 MHz Center 5.825 00 GHz Span 48 MHz
#Res BH 478 kHz #YBW 1.5 MHz Sweep 1.04 ms (1261 pts) *Res BH 470 kHz #UBH 1.5 MHz Sweep 1.04 ms (1201 prs)

UL Japan, Inc.

Ise EMC

Lab.
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Maximum Power Spectral Density
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/ 45% RH
Engineer Kazuya Yoshioka
Mode 11ac-20 Tx
1lac-20
5180MHz 5220MHz
% Agilent R T 4% Agilent R T
Mkrl 5.178 43 GHz Mkrl 5.222 87 GHz
Ref -18 dBm #fitten 10 dB -24.548 dBm Ref -18 dBm sfitten 16 dB -24.488 dBm
#Avg #fvg
Log Log
18 1 1a
dB/ S N P P dB/ PV NETUSIY [. W——
\
/ \
f h 7 1\
#PAvg y #PAvg f “‘
200 200
HL s2 R Mok Wl s2) A L My )
$3 FSPP™ TR T $3 FSpT WA
£(1: £(h:
FTun FTun
Svp Swp
Center 5.180 80 GHz Span 40 MHz Center 5.228 08 GHz Span 48 MHz
#Res BH 1 MHz #YEW 3 MHz Sweep 1.04 ms (1201 pts) *Res BH 1 MHz #YEH 3 MHz Sweep 1.04 ms (1201 pts)
5240MHz 5745MHz
3 Agilent R T
E Mkrl 5.738 87 GHz
Ref -18 dBm #Atten 10 dB -28.752 dBm
#Avg
Log
1
dB/ 3
#PAvg b
200 h
Wl $2 . i
$3 FS| e “oneitig| .
£0f:
FTun
Swp
Center 5.745 08 GHz Span 48 MHz
#Res BN 470 kHz #YBH 1.5 MHz Sween 1.84 ms (1201 nts)
5785MHz 5825MHz
= Agilent % Agilent T
Mkrl 5.778 77 GHz Mkrl 5.819 87 GHz
Ref -1 dBm #Atten 18 dB -29.467 dBm Ref -18 dBm #Atten 10 dB -29.896 dBm
whvg *Avg
Log Log
16 16
dB/ 1 dB/ 3
S-S SN AN B IR R
{ b ; \
hY ! %
#PAvg / y *PAvy / LY
200 J \ 200 \
HL $2 - . h HL $2 At 'y .
YT el vl RS N
$3 FSL et foag $3 FSlan Sy,
£06: £(f
FTun FTun
Swp Swp
Center 5.785 8@ GHz Span 48 MHz Center 5.825 06 GHz Span 48 MHz
#Res BH 478 kHz #YBH 1.5 MHz Sweep 1.4 ms (1201 pts) *Res BH 470 kHz wYBH 1.5 MHz Sweep 1.04 ms (1281 pts)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Maximum Power Spectral Density
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/ 45% RH
Engineer Kazuya Yoshioka
Mode 11n-40 Tx
11n-40
5190MHz 5230MHz
i Agilent R T 2 Agilent R T
Mkrl 5.196 8@ GHz Mkrl 5.234 80 GHz
Ref -1 dBm #Atten 10 dB -28.147 dBm Ref -18 dBm #Atten 10 dB -26.969 dBm
"Avg *Avg
Log Log
10 16 N
d/ . - a8/ I - O -
] )
#PAvg { Tr #PAvg |
200 i \ 200 J y
HL S2 e g’ h H - S2hnibinddfd s s Mt ade
3 FSfF o Lz e e 53 F9 s
£ £0f:
FTun FTun
Swp Swp
Center 5.196 80 GHz Span 88 MHz Center 5.238 00 GHz Span 80 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.04 ms (1201 pts) #Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts)
5775MHz 5795MHz
6 Agilent R T 4 Agilent R T
Mkrl 5.76@ 33 GHz Mkrl 5.797 80 GHz
Ref -18 dBm #Atten 10 dB -30.779 dBm Ref —18 dBm #Atten 10 dB —32.304 dBm
#Avg *Avg
Log Log
10 18
dB/ : d8/ .
P T Sy P £ Cre——— e | -
'
#PAvg / \ wPRvg \
208 / \ 260 \
HL 2L by aitdpeaiiadiant” \ Wl 2 \
53 Ff” I §3 Fep TR
P — TR
£(f): £(f:
FTun FTun
Swp Swp
Center 5.755 80 GHz Span 80 MHz Center 5.795 08 GHz Span 80 MHz
#Res BH 470 kHz #YBH 1.5 MHz Sweep 1.12 ms (1201 pts) *Res BH 470 kHz #YBH 1.5 MHz Sweep 1.12 ms (1281 pts)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

: +81 596 24 8999
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Maximum Power Spectral Density
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/ 45% RH
Engineer Kazuya Yoshioka
Mode 11ac-40 Tx
1lac-40
5190MHz 5230MHz
i Agilent R T 4 Agilent R T
Mkrl 5.194 47 GHz Mkrl 5.234 87 GHz
Ref -1 dBm #Atten 10 dB -27.780 dBm Ref -18 dBm #Atten 10 dB -26.744 dBm
"Avg *Avg
Log Log
10 " 16 .
dB/ 0 PSSR AU UL 2 B 8/ b | @
I /
#PAvg PAvg ]
200 / ) 208 /
HL 2 B P ol Ly Wl s2l iy " .
53 Fs|” 53 FS il
£(f): £(f
FTun FTun
Swp Swp
Center 5.190 80 GHz Span 80 MHz Center 5.230 00 GHz Span 80 MHz
#Res BH 1 MHz #UBH 3 MHz Sweep 1.04 ms (1201 pts) *Res BH 1 MHz wUBH 3 MHz Sweep 1.04 ms (1201 pts)
5755MHz 5795MHz
& Agilent R T % Agilent R T
Mkrl 5.743 8@ GHz Mkrl 5.787 33 GHz
Ref -18 dBm #Atten 10 dB -31.797 dBm Ref 18 dBm #Atten 10 dB —32.050 dBm
#Avg *Avg
Log Log
10 18
dB/ . dB/ L
#PAvg ] *Fhvg
200 ] | 208 ]
H1 82 ; / it H1 32_',‘4_,1‘“_“__":_%__“_ L
§3 Pl -b—“wﬂ".‘ . 53 F$ iy LTI A
£06: £():
FTun FTun
Swp Swp
Center 5.755 8@ GHz Span 88 MHz Center 5.795 00 GHz Span 80 MHz
#Res BH 478 kHz #YBH 1.5 MHz Sweep 1.12 ms (1261 pts) *Res BH 470 kHz #UBH 1.5 MHz Sweep 1.12 ms (1201 pts)

UL Japan, Inc.
Ise EMC Lab.
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Maximum Power Spectral Density
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/ 45% RH
Engineer Kazuya Yoshioka
Mode 11ac-80 Tx
11ac-80
5210MHz 5775MHz
s Agilent R T 4 Agllent R T
Mkrl 5.198 67 GHz Mkrl 5.758 73 GHz
Ref -18 dBm #Atten 10 dB -29.843 dBm Ref -10 dBm #Atten 10 dB -33.822 dBm
#Avg *Avg
Log Log
10 10
dB/ I S B/
"PRug *Fhvg
200 ] ‘ 200
WL §2 B Mk L $2 /
$3 Fsfwrre R Tr—. I I v oy
£0f): £(hx .
FTun FTun
Sip Swp
Center 5.210 89 GHz Span 168 MHz Center 5.775 0@ GHz Span 168 MHz
#Res BH 1 MHz #YBH 3 MHz Sweep 1.64 ms (1201 pts) #Res BH 470 kHz #UBK 1.5 MHz Sweep 2.24 ms (1201 pts)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
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Facsimile

: +81 596 24 8999
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Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/07/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/42% RH 23deg. C/54% RH 25deg. C/40% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)

Mode 11n-20 Tx 5180MHz

Polarity | Frequency | Detector| Reading [ Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark

[MHz] [dBuV] | [dB/m] [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] | of Restricted Bands

Hori 1079.333 |[PK 57.9 24.2 1.7 35.1 - 48.7 73.9 25.2 |Inside

Hori 1146.911 [PK 60.2 24.4 1.7 34.9 - 51.4 73.9 22.5 |Inside

Hori 1349.270 [PK 61.0 25.0 1.9 34.3 - 53.6 73.9 20.3 [Inside

Hori 1416.710 |[PK 55.0 25.2 1.9 34.2 - 47.9 73.9 26.0 |Inside

Hori 4722.458 |PK 48.9 30.4 35 31.8 - 51.0 73.9 22.9 [Inside

Hori 5150.000 [PK 59.1 31.3 3.7 31.7 - 62.4 68.2 5.8 |Bandedge

Hori 10360.000 [PK 427 38.8 -2.4 33.6 - 455 68.2 22.7 |Outside

Hori 15540.000 |PK 43.5 39.1 -0.9 32.1 - 49.6 73.9 24.3 |Inside

Hori 1079.333 |AV 53.9 24.2 1.7 35.1 - 44.7 53.9 9.2 [Inside

Hori 1146.911 |AV 55.6 24.4 1.7 34.9 - 46.8 53.9 7.1 |Inside

Hori 1349.270 |AV 55.9 25.0 1.9 343 - 48.5 53.9 5.4 |Inside

Hori 1416.710 |AV 51.1 252 1.9 34.2 - 44.0 53.9 9.9 [Inside

Hori 4722.458 |AV 45.1 30.4 35 31.8 - 47.2 53.9 6.7 |Inside

Hori 5150.000 |AV 45.2 31.3 3.7 31.7 0.6 49.1 53.9 4.8 |Bandedge *1)

Hori 15540.000 |AV 35.5 39.1 -0.9 32.1 0.6 42.2 53.9 11.7 |Inside

Vert 1079.333 [PK 58.7 24.2 1.7 35.1 - 49.5 73.9 24.4 |Inside

Vert 1146.783 |PK 60.3 24.4 1.7 34.9 - 51.5 73.9 22.4 |Inside

Vert 1349.270 |PK 57.0 25.0 1.9 343 - 49.6 73.9 24.3 [Inside

Vert 1416.710 [PK 57.1 25.2 1.9 34.2 - 50.0 73.9 23.9 [Inside

Vert 4722.458 |[PK 52.0 30.4 35 31.8 - 54.1 73.9 19.8 [Inside

Vert 5150.000 [PK 58.4 31.3 3.7 31.7 - 61.7 68.2 6.5 |Bandedge

Vert 10360.000 |PK 43.0 38.8 -2.4 33.6 - 45.8 68.2 22.4 |Outside

Vert 15540.000 |PK 45,1 39.1 -0.9 32.1 - 51.2 73.9 22.7 |Inside

Vert 1079.333 |AV 54.6 24.2 1.7 35.1 - 454 53.9 8.5 [Inside

Vert 1146.783 |AV 56.9 24.4 1.7 34.9 - 48.1 53.9 5.8 [Inside

Vert 1349.270 |AV 52.5 25.0 19 34.3 - 45.1 53.9 8.8 [Inside

Vert 1416.710 |AV 52.6 25.2 19 34.2 - 455 53.9 8.4 |Inside

Vert 4722.458 |AV 49.7 30.4 35 31.8 - 51.8 53.9 2.1 |Inside

Vert 5150.000 |AV 43.1 31.3 3.7 31.7 0.6 47.0 53.9 6.9 |Bandedge *1)

Vert 15540.000 |AV 35.5 39.1 -0.9 32.1 0.6 42.2 53.9 11.7 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
10GHz-26.5GHz
26.5GHz-40GHz
*1) Not Out of Band emission (Leakage Power)

Distance

factor:

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/07/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/42% RH 23deg. C/54% RH 25deg. C / 40% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)
Mode 11n-20 Tx 5220MHz
Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [d8] |[dBuv/im]|[dBuv/m]| [dB] [of Restricted Bands
Hori 1079.385 [PK 595 242 17| 351 - 50.3 739 236 [inside
Hori 1146.918 |PK 58.4 24.4 1.7 34.9 - 49.6 73.9 24.3 |Inside
Hori 1349.417 [PK 60.8| 250 19| 343 - 53.4 739 205 [inside
Hori 1416.710 [PK 570 252 19| 342 - 29.9 739 24.0 [inside
Hori 4722.273 |PK 85| 304 35 318 - 50.6 739 233 |inside
Hori 10440.000 |PK 47| 388 23| 336 - 246 682 23.6 |Outside
Hori 15660.000 |PK 34| 387 09| 322 - 49.0 739 249 |inside
Hori 1079.385 |AV 55.7 24.2 1.7 35.1 - 46.5 53.9 7.4 |Inside
Hori 1146.918 |AV 54.4 244 1.7 34.9 - 45.6 53.9 8.3 [Inside
Hori 1349.417 |AV 57.1 25.0 1.9 343 - 49.7 53.9 4.2 [Inside
Hori 1416.710 |AV 51.6 25.2 1.9 34.2 - 44.5 53.9 9.4 |Inside
Hori 4722.273 |AV 44.9 30.4 35 318 - 47.0 53.9 6.9 [Inside
Hori 15660.000 |[AV 355 38.7 -0.9 32.2 0.6 417 53.9 12.2 |Inside
Vert 1079.465 |[PK 58.7 24.2 1.7 35.1 - 49.5 73.9 24.4 |Inside
Vert 1146.816 |PK 62.1 24.4 1.7 34.9 - 53.3 73.9 20.6 |Inside
Vert 1349.417 |[PK 55.6 25.0 1.9 343 - 48.2 73.9 25.7 |Inside
Vert 1416.828 |[PK 57.6 25.2 1.9 34.2 - 50.5 73.9 23.4 |Inside
Vert 4722.273 |PK 51.7 30.4 35 318 - 53.8 73.9 20.1 |Inside
Vert 10440.000 |PK 41.9 38.8 -2.3 33.6 - 448 68.2 23.4 |Outside
Vert 15660.000 |PK 43.8 38.7 -0.9 32.2 - 49.4 73.9 24.5 |Inside
Vert 1079.465 |AV 55.2 24.2 1.7 35.1 - 46.0 53.9 7.9 |Inside
Vert 1146.816 |AV 58.1 24.4 1.7 34.9 - 49.3 53.9 4.6 |Inside
Vert 1349.417 |AV 51.3 25.0 1.9 343 - 43.9 53.9 10.0 [Inside
Vert 1416.828 |AV 51.7 25.2 1.9 34.2 - 44.6 53.9 9.3 |Inside
Vert 4722.273 |AV 48.7 30.4 35 31.8 - 50.8 53.9 3.1 |Inside
Vert 15660.000 |AV 35.4 38.7 -0.9 32.2 0.6 41.6 53.9 12.3 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/07/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/42% RH 23deg. C/54% RH 25deg. C / 40% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)

Mode 11n-20 Tx 5240MHz

Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark

[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands

Hori 1079.384 |PK 59.6 24.2 1.7 35.1 - 50.4 73.9 23.5 |Inside

Hori 1146.814 |PK 58.6 24.4 1.7 34.9 - 49.8 73.9 24.1 |Inside

Hori 1349.414 |PK 60.6 25.0 19 34.3 - 53.2 73.9 20.7 |Inside

Hori 1416.830 [PK 57.1 25.2 19 34.2 - 50.0 73.9 23.9 |Inside

Hori 4722.271 |[PK 48.6 30.4 35 31.8 - 50.7 73.9 23.2 |Inside

Hori 5350.000 [PK 42.6 31.6 3.8 31.7 - 46.3 68.2 21.9 |Bandedge

Hori 10480.000 |PK 42.3 38.8 -2.3 33.6 - 45.2 68.2 23.0 |Outside

Hori 15720.000 |PK 43.6 385 -0.9 32.2 - 49.0 73.9 24.9 |Inside

Hori 1079.384 |AV 55.2 24.2 1.7 35.1 - 46.0 53.9 7.9 [Inside

Hori 1146.814 |AV 54.6 244 1.7 34.9 - 45.8 53.9 8.1 [Inside

Hori 1349.414 |AV 57.7 25.0 1.9 343 - 50.3 53.9 3.6 [Inside

Hori 1416.830 |AV 51.7 25.2 1.9 34.2 - 44.6 53.9 9.3 [Inside

Hori 4722271 |AV 45.0 30.4 35 318 - 47.1 53.9 6.8 [Inside

Hori 5350.000 |[AV 334 31.6 3.8 317 - 37.1 53.9 16.8 |Bandedge

Hori 15720.000 |[AV 35.8 38.5 -0.9 32.2 0.6 418 53.9 12.1 |Inside

Vert 1079.455 [PK 58.8 24.2 1.7 35.1 - 49.6 73.9 24.3 |Inside

Vert 1146.814 |[PK 62.3 24.4 1.7 34.9 - 53.5 73.9 20.4 |Inside

Vert 1349.414 |[PK 55.5 25.0 1.9 343 - 48.1 73.9 25.8 |Inside

Vert 1416.822 |PK 575 25.2 1.9 34.2 - 50.4 73.9 23.5 |Inside

Vert 4722.271 |PK 52.0 30.4 35 318 - 54.1 73.9 19.8 |Inside

Vert 5350.000 [PK 43.5 31.6 3.8 317 - 47.2 68.2 21.0 |Bandedge

Vert 10480.000 |PK 43.0 38.8 -2.3 33.6 - 45.9 68.2 22.3 |Outside

Vert 15720.000 |PK 43.2 38.5 -0.9 32.2 - 48.6 73.9 25.3 |Inside

Vert 1079.455 |AV 55.3 24.2 1.7 35.1 - 46.1 53.9 7.8 |Inside

Vert 1146.814 |AV 58.2 24.4 1.7 34.9 - 49.4 53.9 4.5 |Inside

Vert 1349.414 |AV 51.0 25.0 1.9 34.3 - 43.6 53.9 10.3 [Inside

Vert 1416.822 |AV 51.6 25.2 1.9 34.2 - 445 53.9 9.4 |Inside

Vert 4722.271 |AV 49.3 30.4 35 31.8 - 51.4 53.9 2.5 |Inside

Vert 5350.000 |AV 34.0 31.6 3.8 31.7 - 37.7 53.9 16.2 |Bandedge

Vert 15720.000 |AV 35.8 38.5 -0.9 32.2 0.6 41.8 53.9 12.1 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/51% RH 23deg. C/54% RH 25deg. C / 40% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)

Mode 11n-20 Tx 5745MHz

Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark

[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands

Hori 1011.898 |PK 58.7 24.0 1.6 35.3 - 49.0 73.9 24.9 |Inside

Hori 1214.299 |PK 59.1 24.6 1.8 34.7 - 50.8 73.9 23.1 |Inside

Hori 1416.778 |PK 57.0 25.2 19 34.2 - 49.9 73.9 24.0 |Inside

Hori 1619.052 [PK 60.1 25.6 2.1 33.7 - 54.1 73.9 19.8 |Inside

Hori 4722.219 |[PK 51.2 30.4 35 31.8 - 53.3 73.9 20.6 |Inside

Hori 5725.000 [PK 62.8 321 3.9 31.8 - 67.0 68.2 1.2 |Outside

Hori 11490.000 |PK 41.4 39.6 -2.0 33.6 - 45.4 73.9 28.5 |Inside

Hori 17235.000 |PK 47.2 42.1 -0.4 32.2 - 56.7 68.2 11.5 |Outside

Hori 1011.898 |AV 54.3 24.0 1.6 35.3 - 44.6 53.9 9.3 [Inside

Hori 1214.299 |AV 535 24.6 1.8 34.7 - 45.2 53.9 8.7 [Inside

Hori 1416.778 |AV 50.2 25.2 1.9 34.2 - 43.1 53.9 10.8 |Inside

Hori 1619.052 |AV 54.7 25.6 2.1 337 - 48.7 53.9 5.2 [Inside

Hori 4722.219 |AV 47.3 30.4 35 318 - 49.4 53.9 4.5 [Inside

Hori 11490.000 |[AV 335 39.6 -2.0 33.6 0.6 38.1 53.9 15.8 |Inside

Vert 1011.898 [PK 61.6 24.0 1.6 35.3 - 51.9 73.9 22.0 |Inside

Vert 1214.299 [PK 60.1 24.6 1.8 34.7 - 51.8 73.9 22.1 |Inside

Vert 1416.778 |PK 56.7 25.2 1.9 34.2 - 49.6 73.9 24.3 |Inside

Vert 1619.052 [PK 57.1 25.6 2.1 337 - 51.1 73.9 22.8 |Inside

Vert 4722.219 |PK 51.6 30.4 35 318 - 53.7 73.9 20.2 |Inside

Vert 5725.000 [PK 63.9 321 3.9 318 - 68.1 68.2 0.1 [Outside

Vert 11490.000 |PK 41.8 39.6 -2.0 33.6 - 45.8 739 28.1 [Inside

Vert 17235.000 [PK 46.3 42.1 -0.4 32.2 - 55.8 68.2 12.4 |Outside

Vert 1011.898 |AV 57.0 24.0 1.6 35.3 - 47.3 53.9 6.6 |Inside

Vert 1214.299 |AV 55.1 24.6 1.8 34.7 - 46.8 53.9 7.1 |Inside

Vert 1416.778 |AV 50.7 25.2 1.9 34.2 - 43.6 53.9 10.3 [Inside

Vert 1619.052 |AV 51.0 25.6 2.1 33.7 - 45.0 53.9 8.9 [Inside

Vert 4722.219 |AV 48.3 30.4 35 31.8 - 50.4 53.9 3.5 |Inside

Vert 11490.000 |AV 33.4 39.6 -2.0 33.6 0.6 38.0 53.9 15.9 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/51% RH 23deg. C/54% RH 25deg. C / 40% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)
Mode 11n-20 Tx 5785MHz
Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHz] [dBuv] | [dB/m] | [dB] | [dB] [dB] |[dBuv/m]|[dBuv/im]| [dB] [of Restricted Bands
Hori 1011.898 [PK 586 240 16| 353 - 48.9 739  25.0 [inside
Hori 1146.856 [PK 56.7 24.4 1.7 34.9 - 47.9 73.9 26.0 |Inside
Hori 1416.778 |PK 57.6 25.2 19 34.2 - 50.5 73.9 23.4 |Inside
Hori 1619.052 [PK 595 256 21| 837 - 535 739 204 |inside
Hori 4722.219 |PK 503 304 35 318 - 524 739 215 [inside
Hori 11570.000 |PK 19| 396 -1.9| 336 - 46.0 739 279 [inside
Hori 17355.000 |PK 472| 430 04| 322 - 57.6 68.2| 10,6 |Outside
Hori 1011.898 [AV 543 240 16| 353 - 246 53.9 9.3 |Inside
Hori 1146.856 |AV 50.3 24.4 1.7 34.9 - 415 53.9 12.4 |Inside
Hori 1416.778 |AV 50.0 25.2 1.9 34.2 - 429 53.9 11.0 |Inside
Hori 1619.052 |AV 54.4 25.6 21 337 - 48.4 53.9 5.5 [Inside
Hori 4722.219 |AV 46.2 30.4 35 318 - 48.3 53.9 5.6 [Inside
Hori 11570.000 |[AV 335 39.6 -1.9 33.6 0.6 38.2 53.9 15.7 |Inside
Vert 1011.898 [PK 61.9 24.0 1.6 35.3 - 52.2 73.9 21.7 |Inside
Vert 1146.856 |PK 59.4 24.4 1.7 34.9 - 50.6 73.9 23.3 |Inside
Vert 1416.778 |PK 57.8 25.2 1.9 34.2 - 50.7 73.9 23.2 |Inside
Vert 1619.052 [PK 53.1 25.6 2.1 337 - 47.1 73.9 26.8 |Inside
Vert 4722.219 |PK 52.8 30.4 35 318 - 54.9 73.9 19.0 |Inside
Vert 11570.000 |PK 41.7 39.6 -1.9 33.6 - 45.8 739 28.1 [Inside
Vert 17355.000 |PK 45.5 43.0 -0.4 32.2 - 55.9 68.2 12.3 |Outside
Vert 1011.898 |AV 56.3 24.0 1.6 35.3 - 46.6 53.9 7.3 |Inside
Vert 1146.856 |AV 54.7 24.4 1.7 34.9 - 45.9 53.9 8.0 |Inside
Vert 1416.778 |AV 51.7 25.2 1.9 34.2 - 44.6 53.9 9.3 |Inside
Vert 1619.052 |AV 47.2 25.6 2.1 33.7 - 41.2 53.9 12.7 [Inside
Vert 4722.219 |AV 50.2 30.4 35 31.8 - 52.3 53.9 1.6 [Inside
Vert 11570.000 | AV 336 396 -1.9] 336 0.6 38.3 53.9| 1556 [inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/51% RH 23deg. C/54% RH 25deg. C / 40% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)

Mode 11n-20 Tx 5825MHz

Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark

[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands

Hori 1011.898 |PK 58.6 24.0 1.6 35.3 - 48.9 73.9 25.0 |Inside

Hori 1146.856 [PK 56.7 24.4 1.7 34.9 - 47.9 73.9 26.0 |Inside

Hori 1416.778 |PK 57.5 25.2 19 34.2 - 50.4 73.9 23.5 |Inside

Hori 1619.052 [PK 59.7 25.6 2.1 33.7 - 53.7 73.9 20.2 |Inside

Hori 4722.219 |[PK 50.5 30.4 35 31.8 - 52.6 73.9 21.3 |Inside

Hori 5850.000 [PK 55.0 32.2 4.0 31.8 - 59.4 68.2 8.8 [Outside

Hori 11650.000 |PK 42.0 39.6 -2.0 335 - 46.1 73.9 27.8 |Inside

Hori 17475.000 |PK 45.2 44.0 -0.5 32.2 - 56.5 68.2 11.7 |Outside

Hori 1011.898 |AV 54.7 24.0 1.6 35.3 - 45.0 53.9 8.9 [Inside

Hori 1146.856 |AV 49.9 24.4 1.7 34.9 - 41.1 53.9 12.8 |Inside

Hori 1416.778 |AV 50.1 25.2 1.9 34.2 - 43.0 53.9 10.9 |Inside

Hori 1619.052 |AV 54.6 25.6 2.1 337 - 48.6 53.9 5.3 [Inside

Hori 4722.219 |AV 46.7 30.4 35 318 - 48.8 53.9 5.1 [Inside

Hori 11650.000 |[AV 339 39.6 -2.0 335 0.6 38.6 53.9 15.3 |Inside

Vert 1011.898 [PK 60.9 24.0 1.6 35.3 - 51.2 73.9 22.7 |Inside

Vert 1146.856 |[PK 58.9 24.4 1.7 34.9 - 50.1 73.9 23.8 |Inside

Vert 1416.778 |PK 58.1 25.2 1.9 34.2 - 51.0 73.9 22.9 |Inside

Vert 1619.052 [PK 535 25.6 2.1 337 - 475 73.9 26.4 |Inside

Vert 4722.219 |PK 53.2 30.4 35 318 - 55.3 73.9 18.6 |Inside

Vert 5850.000 [PK 60.1 32.2 4.0 318 - 64.5 68.2 3.7 [Outside

Vert 11650.000 |PK 424 39.6 -2.0 335 - 46.5 739 27.4 |Inside

Vert 17475.000 [PK 46.2 44.0 -0.5 32.2 - 57.5 68.2 10.7 |Outside

Vert 1011.898 |AV 56.2 24.0 1.6 35.3 - 46.5 53.9 7.4 |Inside

Vert 1146.856 |AV 54.8 24.4 1.7 34.9 - 46.0 53.9 7.9 |Inside

Vert 1416.778 |AV 51.3 25.2 1.9 34.2 - 44.2 53.9 9.7 |Inside

Vert 1619.052 |AV 46.7 25.6 2.1 33.7 - 40.7 53.9 13.2 [Inside

Vert 4722.219 |AV 50.2 30.4 35 31.8 - 52.3 53.9 1.6 [Inside

Vert 11650.000 |AV 33.9 39.6 -2.0 33.5 0.6 38.6 53.9 15.3 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/07/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/42% RH 23deg. C/54% RH 25deg. C / 40% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)

Mode 11n-40 Tx 5190MHz

Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark

[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands

Hori 1079.384 |PK 59.3 24.2 1.7 35.1 - 50.1 73.9 23.8 |Inside

Hori 1146.799 |PK 60.2 24.4 1.7 34.9 - 51.4 73.9 22.5 |Inside

Hori 1349.279 |PK 61.5 25.0 19 34.3 - 54.1 73.9 19.8 |Inside

Hori 1416.830 [PK 56.9 25.2 1.9 34.2 - 49.8 73.9 24.1 |Inside

Hori 4722.271 |[PK 49.4 30.4 35 31.8 - 515 73.9 22.4 |Inside

Hori 5150.000 [PK 60.8 313 3.7 31.7 - 64.1 68.2 4.1 |Bandedge

Hori 10380.000 |PK 424 38.8 -2.4 33.6 - 45.2 68.2 23.0 |Outside

Hori 15570.000 |PK 434 39.0 -0.9 32.1 - 494 73.9 24.5 |Inside

Hori 1079.384 |AV 56.0 24.2 1.7 35.1 - 46.8 53.9 7.1 [Inside

Hori 1146.799 |AV 56.0 244 1.7 34.9 - 47.2 53.9 6.7 [Inside

Hori 1349.279 |AV 56.6 25.0 1.9 34.3 - 49.2 53.9 4.7 [Inside

Hori 1416.830 |AV 52.1 25.2 1.9 34.2 - 45.0 53.9 8.9 [Inside

Hori 4722271 |AV 45.5 30.4 35 318 - 47.6 53.9 6.3 [Inside

Hori 5150.000 |AV 47.8 313 37 317 1.1 52.2 53.9 1.7 |Bandedge *1)

Hori 15570.000 |[AV 35.4 39.0 -0.9 321 1.1 42.5 53.9 11.4 |Inside

Vert 1079.382 |[PK 58.3 24.2 1.7 35.1 - 49.1 73.9 24.8 |Inside

Vert 1146.809 [PK 61.5 24.4 1.7 34.9 - 52.7 73.9 21.2 |Inside

Vert 1349.121 [PK 56.1 25.0 1.9 34.3 - 48.7 73.9 25.2 |Inside

Vert 1416.822 |[PK 57.6 25.2 1.9 34.2 - 50.5 73.9 23.4 |Inside

Vert 4722.414 |PK 52.3 30.4 35 318 - 54.4 73.9 19.5 |Inside

Vert 5150.000 [PK 61.4 313 37 317 - 64.7 68.2 3.5 |Bandedge

Vert 10380.000 |PK 421 38.8 -2.4 33.6 - 44.9 68.2 23.3 |Outside

Vert 15570.000 |PK 43.3 39.0 -0.9 32.1 - 49.3 73.9 24.6 |Inside

Vert 1079.382 |AV 55.3 24.2 1.7 35.1 - 46.1 53.9 7.8 |Inside

Vert 1146.809 |AV 58.5 24.4 1.7 34.9 - 49.7 53.9 4.2 |Inside

Vert 1349.121 |AV 51.7 25.0 1.9 343 - 443 53.9 9.6 |Inside

Vert 1416.822 |AV 52.5 25.2 1.9 34.2 - 45.4 53.9 8.5 |Inside

Vert 4722.414 |AV 49.9 30.4 35 31.8 - 52.0 53.9 1.9 [Inside

Vert 5150.000 |AV 48.3 31.3 3.7 31.7 11 52.7 53.9 1.2 |Bandedge *1)

Vert 15570.000 |AV 35.3 39.0 -0.9 32.1 1.1 42.4 53.9 11.5 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
10GHz-26.5GHz
26.5GHz-40GHz
*1) Not Out of Band emission (Leakage Power)

Distance

factor:

20l0g(3.0m/1.0m)= 9.5dB
20l0g(3.0m/0.5m)=15.6dB

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/07/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/42% RH 23deg. C/54% RH 25deg. C / 40% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)

Mode 11n-40 Tx 5230MHz

Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark

[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands

Hori 1079.384 |PK 59.7 24.2 1.7 35.1 - 50.5 73.9 23.4 |Inside

Hori 1146.799 |PK 60.3 24.4 1.7 34.9 - 515 73.9 22.4 |Inside

Hori 1349.279 |PK 61.4 25.0 19 34.3 - 54.0 73.9 19.9 |Inside

Hori 1416.830 [PK 57.0 25.2 1.9 34.2 - 49.9 73.9 24.0 |Inside

Hori 4722.364 |PK 49.4 30.4 35 31.8 - 51.5 73.9 22.4 |Inside

Hori 5350.000 [PK 41.9 31.6 3.8 31.7 - 45.6 68.2 22.6 |Bandedge

Hori 10460.000 |PK 42.0 38.8 -2.3 33.6 - 44.9 68.2 23.3 |Outside

Hori 15690.000 |PK 44.0 38.6 -0.9 32.2 - 49.5 73.9 24.4 |Inside

Hori 1079.384 |AV 56.2 24.2 1.7 35.1 - 47.0 53.9 6.9 [Inside

Hori 1146.799 |AV 56.1 244 1.7 34.9 - 47.3 53.9 6.6 [Inside

Hori 1349.279 |AV 56.7 25.0 1.9 34.3 - 49.3 53.9 4.6 [Inside

Hori 1416.830 |AV 52.3 25.2 1.9 34.2 - 45.2 53.9 8.7 [Inside

Hori 4722.364 |AV 45.5 30.4 35 318 - 47.6 53.9 6.3 [Inside

Hori 5350.000 |[AV 34.6 316 3.8 317 - 38.3 53.9 15.6 |Bandedge

Hori 15690.000 |[AV 35.6 38.6 -0.9 32.2 1.1 42.2 53.9 11.7 |Inside

Vert 1079.382 |[PK 58.4 24.2 1.7 35.1 - 49.2 73.9 24.7 |Inside

Vert 1146.809 [PK 61.6 24.4 1.7 34.9 - 52.8 73.9 21.1 |Inside

Vert 1349.121 [PK 56.3 25.0 1.9 34.3 - 48.9 73.9 25.0 |Inside

Vert 1416.822 |[PK 575 25.2 1.9 34.2 - 50.4 73.9 23.5 |Inside

Vert 4722.364 |PK 52.6 30.4 35 318 - 54.7 73.9 19.2 |Inside

Vert 5350.000 [PK 42.4 316 3.8 317 - 46.1 68.2 22.1 |Bandedge

Vert 10460.000 |PK 423 38.8 -2.3 33.6 - 45.2 68.2 23.0 [Outside

Vert 15690.000 |PK 43.6 38.6 -0.9 32.2 - 49.1 73.9 24.8 |Inside

Vert 1079.382 |AV 55.4 24.2 1.7 35.1 - 46.2 53.9 7.7 |Inside

Vert 1146.809 |AV 58.2 24.4 1.7 34.9 - 49.4 53.9 4.5 |Inside

Vert 1349.121 |AV 51.6 25.0 1.9 343 - 44.2 53.9 9.7 |Inside

Vert 1416.822 |AV 52.2 25.2 1.9 34.2 - 45.1 53.9 8.8 |Inside

Vert 4722.364 |AV 50.0 30.4 35 31.8 - 52.1 53.9 1.8 [Inside

Vert 5350.000 |AV 33.7 31.6 3.8 31.7 - 374 53.9 16.5 |Bandedge

Vert 15690.000 |AV 35.8 38.6 -0.9 32.2 1.1 42.4 53.9 11.5 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Issued date : December 11, 2014
Revised date : March 19, 2015
FCCID : UJHBD1G

Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/07/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/42% RH 23deg.C. / 54% RH 25deg.C. / 40% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)

Mode 11n-40 Tx 5755MHz

Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark

[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands

Hori 1079.383 |PK 59.6 24.2 1.7 35.1 - 50.4 73.9 23.5 |Inside

Hori 1146.810 [PK 60.2 24.4 1.7 34.9 - 51.4 73.9 22.5 |Inside

Hori 1349.279 |PK 61.2 25.0 19 34.3 - 53.8 73.9 20.1 |Inside

Hori 1416.830 [PK 57.0 25.2 1.9 34.2 - 49.9 73.9 24.0 |Inside

Hori 4722.365 |[PK 49.5 30.4 35 31.8 - 51.6 73.9 22.3 |Inside

Hori 5725.000 [PK 63.0 321 3.9 31.8 - 67.2 68.2 1.0 |Outside

Hori 11510.000 |PK 41.7 39.6 -2.0 33.6 - 45.7 73.9 28.2 |Inside

Hori 17265.000 |PK 45.7 42.3 -0.4 32.2 - 55.4 68.2 12.8 |Outside

Hori 1079.383 |AV 56.2 24.2 1.7 35.1 - 47.0 53.9 6.9 [Inside

Hori 1146.810 |AV 56.3 244 1.7 34.9 - 475 53.9 6.4 [Inside

Hori 1349.279 |AV 56.6 25.0 1.9 34.3 - 49.2 53.9 4.7 [Inside

Hori 1416.830 |AV 52.3 25.2 1.9 34.2 - 45.2 53.9 8.7 [Inside

Hori 4722.365 |AV 45.6 30.4 35 318 - 47.7 53.9 6.2 [Inside

Hori 11510.000 |[AV 33.6 39.6 -2.0 33.6 1.1 38.7 53.9 15.2 |Inside

Vert 1079.383 |[PK 58.3 24.2 1.7 35.1 - 49.1 73.9 24.8 |Inside

Vert 1146.809 [PK 61.5 24.4 1.7 34.9 - 52.7 73.9 21.2 |Inside

Vert 1349.121 [PK 56.7 25.0 1.9 343 - 49.3 73.9 24.6 |Inside

Vert 1416.822 |[PK 575 25.2 1.9 34.2 - 50.4 73.9 23.5 |Inside

Vert 4722.394 |PK 52.6 30.4 35 318 - 54.7 73.9 19.2 |Inside

Vert 5725.000 [PK 63.3 321 3.9 318 - 67.5 68.2 0.7 [Outside

Vert 11510.000 |PK 42.8 39.6 -2.0 33.6 - 46.8 739 27.1 [Inside

Vert 17265.000 |PK 45.9 42.3 -0.4 32.2 - 55.6 68.2 12.6 |Outside

Vert 1079.383 |AV 55.4 24.2 1.7 35.1 - 46.2 53.9 7.7 |Inside

Vert 1146.809 |AV 58.3 24.4 1.7 34.9 - 49.5 53.9 4.4 |Inside

Vert 1349.121 |AV 51.7 25.0 1.9 343 - 443 53.9 9.6 |Inside

Vert 1416.822 |AV 52.2 25.2 1.9 34.2 - 45.1 53.9 8.8 |Inside

Vert 4722.394 |AV 50.1 30.4 35 31.8 - 52.2 53.9 1.7 [Inside

Vert 11510.000 |AV 33.6 39.6 -2.0 33.6 1.1 38.7 53.9 15.2 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Issued date : December 11, 2014
Revised date : March 19, 2015
FCCID : UJHBD1G

Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/07/2014 11/10/2014 11/10/2014
Temperature/ Humidity 23deg. C/42% RH 23deg. C/54% RH 25deg. C / 40% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama
(1-10GHz) (10-18GHz) (Above 18GH?z)

Mode 11n-40 Tx 5795MHz

Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark

[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands

Hori 1079.383 |PK 59.7 24.2 1.7 35.1 - 50.5 73.9 23.4 |Inside

Hori 1146.810 [PK 60.3 24.4 1.7 34.9 - 515 73.9 22.4 |Inside

Hori 1349.279 |PK 61.2 25.0 19 34.3 - 53.8 73.9 20.1 |Inside

Hori 1416.830 [PK 57.0 25.2 1.9 34.2 - 49.9 73.9 24.0 |Inside

Hori 4722.304 |[PK 49.7 30.4 35 31.8 - 51.8 73.9 22.1 |Inside

Hori 5850.000 [PK 424 32.2 4.0 31.8 - 46.8 68.2 21.4 |Outside

Hori 11590.000 |PK 42.1 39.6 -1.9 335 - 46.3 73.9 27.6 |Inside

Hori 17385.000 |PK 46.1 43.3 -0.5 32.2 - 56.7 68.2 11.5 |Outside

Hori 1079.383 |AV 56.2 24.2 1.7 35.1 - 47.0 53.9 6.9 [Inside

Hori 1146.810 |AV 56.4 244 1.7 34.9 - 47.6 53.9 6.3 [Inside

Hori 1349.279 |AV 56.6 25.0 1.9 34.3 - 49.2 53.9 4.7 [Inside

Hori 1416.830 |AV 52.3 25.2 1.9 34.2 - 45.2 53.9 8.7 [Inside

Hori 4722.304 |AV 45.7 30.4 35 318 - 47.8 53.9 6.1 [Inside

Hori 11590.000 |[AV 33.6 39.6 -1.9 335 1.1 38.9 53.9 15.0 |Inside

Vert 1079.383 |[PK 58.2 24.2 1.7 35.1 - 49.0 73.9 24.9 |Inside

Vert 1146.809 [PK 62.3 24.4 1.7 34.9 - 53.5 73.9 20.4 |Inside

Vert 1349.121 [PK 56.7 25.0 1.9 343 - 49.3 73.9 24.6 |Inside

Vert 1416.822 |[PK 575 25.2 1.9 34.2 - 50.4 73.9 23.5 |Inside

Vert 4722.414 |PK 52.3 30.4 35 318 - 54.4 73.9 19.5 |Inside

Vert 5850.000 [PK 43.5 32.2 4.0 318 - 479 68.2 20.3 |Outside

Vert 11590.000 |PK 41.9 39.6 -1.9 335 - 46.1 739 27.8 [Inside

Vert 17385.000 |PK 44.9 43.3 -0.5 32.2 - 55.5 68.2 12.7 |Outside

Vert 1079.383 |AV 55.5 24.2 1.7 35.1 - 46.3 53.9 7.6 |Inside

Vert 1146.809 |AV 58.4 24.4 1.7 34.9 - 49.6 53.9 4.3 |Inside

Vert 1349.121 |AV 51.7 25.0 1.9 343 - 443 53.9 9.6 |Inside

Vert 1416.822 |AV 52.2 25.2 1.9 34.2 - 45.1 53.9 8.8 |Inside

Vert 4722.414 |AV 50.1 30.4 35 31.8 - 52.2 53.9 1.7 [Inside

Vert 11590.000 |AV 33.6 39.6 -1.9 33.5 1.1 38.9 53.9 15.0 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014 11/11/2014
Temperature/ Humidity 23deg. C/51% RH 23deg. C/54% RH 25deg. C/40% RH 22deg. C/42% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama ~ Takumi Shimada
(1-10GHz) (10-18GHz) (18-26.5GHz) (Above 26.5GHz)
Mode 11ac-20 Tx 5180MHz
Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands
Hori 1011.898 |PK 58.4 24.0 1.6 35.3 - 48.7 73.9 25.2 |Inside
Hori 1146.856 [PK 56.5 24.4 1.7 34.9 - 47.7 73.9 26.2 |Inside
Hori 1416.778 |PK 57.2 25.2 19 34.2 - 50.1 73.9 23.8 |Inside
Hori 1619.052 [PK 60.2 25.6 2.1 33.7 - 54.2 73.9 19.7 |Inside
Hori 4722.219 |[PK 50.0 30.4 35 31.8 - 52.1 73.9 21.8 |Inside
Hori 5150.000 [PK 53.6 313 3.7 31.7 - 56.9 68.2 11.3 |Bandedge
Hori 10360.000 |PK 43.2 38.8 -2.4 33.6 - 46.0 68.2 22.2 |Outside
Hori 15540.000 |PK 445 39.1 -0.9 32.1 - 50.6 73.9 23.3 |Inside
Hori 1011.898 |AV 54.4 24.0 1.6 35.3 - 44.7 53.9 9.2 [Inside
Hori 1146.856 |AV 49.8 24.4 1.7 34.9 - 41.0 53.9 12.9 |Inside
Hori 1416.778 |AV 49.2 25.2 1.9 34.2 - 42.1 53.9 11.8 |Inside
Hori 1619.052 |AV 54.6 25.6 2.1 337 - 48.6 53.9 5.3 [Inside
Hori 4722.219 |AV 46.6 30.4 35 318 - 48.7 53.9 5.2 [Inside
Hori 5150.000 |AV 371 313 37 317 1.4 418 53.9 12.1 |Bandedge *1)
Hori 15540.000 |[AV 35.6 39.1 -0.9 321 1.4 43.1 53.9 10.8 |Inside
Vert 1011.898 [PK 61.2 24.0 1.6 35.3 - 515 73.9 22.4 |Inside
Vert 1146.856 |[PK 59.6 24.4 1.7 34.9 - 50.8 73.9 23.1 |Inside
Vert 1416.778 |PK 58.6 25.2 1.9 34.2 - 515 73.9 22.4 |Inside
Vert 1619.052 [PK 57.1 25.6 21 337 - 51.1 73.9 22.8 |Inside
Vert 4722.219 |PK 53.1 30.4 35 318 - 55.2 73.9 18.7 |Inside
Vert 5150.000 [PK 51.7 313 37 317 - 55.0 68.2 13.2 |Bandedge
Vert 10360.000 |PK 41.8 38.8 -2.4 33.6 - 44.6 68.2 23.6 |Outside
Vert 15540.000 [PK 44.7 39.1 -0.9 32.1 - 50.8 73.9 23.1 |Inside
Vert 1011.898 |AV 56.3 24.0 1.6 35.3 - 46.6 53.9 7.3 |Inside
Vert 1146.856 |AV 54.8 24.4 1.7 34.9 - 46.0 53.9 7.9 |Inside
Vert 1416.778 |AV 51.7 25.2 1.9 34.2 - 44.6 53.9 9.3 |Inside
Vert 1619.052 |AV 51.6 25.6 2.1 33.7 - 45.6 53.9 8.3 |Inside
Vert 4722.219 |AV 50.2 30.4 35 31.8 - 52.3 53.9 1.6 [Inside
Vert 5150.000 |AV 36.1 313 37 31.7 14 40.8 53.9 13.1 |Bandedge *1)
Vert 15540.000 |AV 35.6 39.1 -0.9 32.1 1.4 43.1 53.9 10.8 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
10GHz-26.5GHz

Distance factor:

26.5GHz-40GHz
*1) Not Out of Band emission (Leakage Power)

20l0g(3.0m/1.0m)= 9.5dB
20l0g(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014 11/11/2014
Temperature/ Humidity 23deg. C/51% RH 23deg. C/54% RH 25deg. C/40% RH 22deg. C/42% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama ~ Takumi Shimada
(1-10GHz) (10-18GHz) (18-26.5GHz) (Above 26.5GHz)
Mode 11ac-20 Tx 5220MHz
Polarity | Frequency | Detector [ Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands
Hori 1011.898 |PK 58.5 24.0 1.6 35.3 - 48.8 73.9 25.1 |Inside
Hori 1146.856 [PK 57.5 24.4 1.7 34.9 - 48.7 73.9 25.2 |Inside
Hori 1416.778 |PK 57.7 25.2 19 34.2 - 50.6 73.9 23.3 |Inside
Hori 1619.052 [PK 60.1 25.6 2.1 33.7 - 54.1 73.9 19.8 |Inside
Hori 4722.219 |[PK 50.2 30.4 35 31.8 - 52.3 73.9 21.6 |Inside
Hori 10440.000 |PK 41.7 38.8 -2.3 33.6 - 44.6 68.2 23.6 |Outside
Hori 15660.000 |PK 44.8 38.7 -0.9 32.2 - 50.4 73.9 23.5 |Inside
Hori 1011.898 |AV 54.4 24.0 1.6 35.3 - 44.7 53.9 9.2 [Inside
Hori 1146.856 |AV 50.9 24.4 1.7 34.9 - 42.1 53.9 11.8 |Inside
Hori 1416.778 |AV 48.6 25.2 1.9 34.2 - 415 53.9 12.4 |Inside
Hori 1619.052 |AV 54.2 25.6 21 337 - 48.2 53.9 5.7 |Inside
Hori 4722.219 |AV 46.7 30.4 35 318 - 48.8 53.9 5.1 [Inside
Hori 15660.000 |[AV 35.6 38.7 -0.9 32.2 1.4 42.6 53.9 11.3 |Inside
Vert 1011.898 [PK 61.0 24.0 1.6 35.3 - 51.3 73.9 22.6 |Inside
Vert 1146.856 |PK 59.3 24.4 1.7 34.9 - 50.5 73.9 23.4 |Inside
Vert 1416.778 |PK 58.5 25.2 1.9 34.2 - 51.4 73.9 22.5 |Inside
Vert 1619.052 [PK 56.9 25.6 2.1 337 - 50.9 73.9 23.0 |Inside
Vert 4722.219 |PK 52.6 30.4 35 318 - 54.7 73.9 19.2 |Inside
Vert 10440.000 [PK 42.8 38.8 -2.3 33.6 - 45.7 68.2 22.5 |Outside
Vert 15660.000 |PK 45.0 38.7 -0.9 32.2 - 50.6 73.9 23.3 |Inside
Vert 1011.898 |AV 56.1 24.0 1.6 35.3 - 46.4 53.9 7.5 |Inside
Vert 1146.856 |AV 54.7 24.4 1.7 34.9 - 45.9 53.9 8.0 |Inside
Vert 1416.778 |AV 51.2 25.2 1.9 34.2 - 44.1 53.9 9.8 |Inside
Vert 1619.052 |AV 51.3 25.6 21 33.7 - 45.3 53.9 8.6 |Inside
Vert 4722.219 |AV 49.7 30.4 35 31.8 - 51.8 53.9 2.1 |Inside
Vert 15660.000 |AV 35.5 38.7 -0.9 32.2 1.4 42.5 53.9 11.4 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3&No.1 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014 11/11/2014 11/04/2014
Temperature/ Humidity ~ 23deg. C/51% RH 23deg. C/54% RH 25deg. C/ 40% RH 22deg. C/42% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama  Takumi Shimada
(1-10GHz) (10-18GHz) (18-26.5GHz) (Above 26.5GHz) (30-1000MHz)
Mode 11ac-20 Tx 5240MHz
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHz] [dBuV] [ [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] | of Restricted Bands
Hori 78.150 |QP 445 6.8 8.1 38.8 - 20.6 40.0 19.4 |Outside
Hori 159.666 |QP 412 155 9.1 38.9 - 26.9 435 16.6 |Outside
Hori 169.541 |QP 445 15.8 9.2 39.0 - 305 435 13.0 |Inside
Hori 270.772 |QP 455 18.4 10.2 38.7 - 35.4 46.0 10.6 |Inside
Hori 539.710 |QP 475 18.7 12.2 383 - 40.1 46.0 5.9 [Outside
Hori 607.156 |QP 46.1 19.5 12,5 38.1 - 40.0 46.0 6.0 [Outside
Hori 674.624 |QP 45.1 20.0 12.9 38.1 - 39.9 46.0 6.1 |Outside
Hori 809.556 |QP 42.0 22.0 13.7 38.2 - 39.5 46.0 6.5 |Outside
Hori 877.022 |QP 41.0 22.0 14.0 38.0 - 39.0 46.0 7.0 |Outside
Hori 944.471 |QP 42.4 22.7 14.4 37.8 - 41.7 46.0 4.3 |Outside
Hori 1011.898 [PK 58.0 24.0 1.6 35.3 - 48.3 73.9 25.6 [Inside
Hori 1146.856 [PK 56.2 24.4 1.7 349 - 47.4 73.9 26.5 [Inside
Hori 1416.778 |PK 57.5 25.2 1.9 34.2 - 50.4 73.9 23.5 [Inside
Hori 1551.509 [PK 57.3 255 2.0 33.8 - 51.0 73.9 22.9 [Inside
Hori 4722.219 |[PK 50.8 30.4 3.5 318 - 52.9 73.9 21.0 [Inside
Hori 5350.000 [PK 34.8 31.6 3.8 31.7 - 38.5 68.2 29.7 |Bandedge
Hori 10480.000 |PK 42.7 38.8 -2.3 33.6 - 45.6 68.2 22.6 |Outside
Hori 15720.000 |PK 45.1 38.5 -0.9 32.2 - 50.5 73.9 23.4 |Inside
Hori 1011.898 |AV 53.9 24.0 16 35.3 - 44.2 53.9 9.7 |Inside
Hori 1146.856 |AV 49.7 24.4 17 34.9 - 40.9 53.9 13.0 [Inside
Hori 1416.778 |AV 49.9 25.2 19 34.2 - 42.8 53.9 11.1 [Inside
Hori 1551.509 |AV 51.8 255 2.0 33.8 - 455 53.9 8.4 |Inside
Hori 4722.219 |AV 47.1 30.4 35 31.8 - 49.2 53.9 4.7 |Inside
Hori 5350.000 |AV 33.6 31.6 3.8 317 - 37.3 53.9 16.6 |Bandedge
Hori 15720.000 [AV 35.7 38.5 -0.9 32.2 14 42.5 53.9 11.4 [Inside
Vert 40.622 |QP 50.5 14.2 75 38.7 - 335 40.0 6.5 [Outside
Vert 52.922 |QP 49.2 9.9 7.7 387 - 281 40.0 11.9 |Outside
Vert 110.361 |QP 443 11.6 8.6 38.8 - 25.7 435 17.8 |Inside
Vert 134.982 |QP 50.0 14.1 8.9 389 - 341 435 9.4 [Inside
Vert 168.672 |QP 471 15.8 9.2 39.0 - 331 435 10.4 |Inside
Vert 202.622 |QP 47.6 16.4 9.6 39.1 - 345 435 9.0 [Outside
Vert 674.630 |QP 46.3 20.0 12.9 38.1 - 411 46.0 4.9 [Outside
Vert 877.012 |QP 40.0 22.0 14.0 38.0 - 38.0 46.0 8.0 [Outside
Vert 944.481 |QP 39.8 22.7 14.4 37.8 - 39.1 46.0 6.9 [Outside
Vert 1011.898 |PK 61.1 24.0 1.6 35.3 - 514 73.9 22.5 [Inside
Vert 1146.856 |PK 59.2 24.4 1.7 349 - 50.4 73.9 23.5 [Inside
Vert 1416.778 |PK 58.9 25.2 19 34.2 - 51.8 73.9 22.1 [Inside
Vert 1551.509 |PK 59.3 255 2.0 338 - 53.0 739 20.9 |Inside
Vert 4722.219 |PK 52.7 30.4 35 318 - 54.8 73.9 19.1 [Inside
Vert 5350.000 |PK 442 316 38 317 - 47.9 68.2 20.3 |Bandedge
Vert 10480.000 |PK 419 38.8 -2.3 336 - 44.8 68.2 23.4 |Outside
Vert 15720.000 [PK 44.4 38.5 -0.9 322 - 49.8 739 24.1 |Inside
Vert 1011.898 [AV 56.7 24.0 16 353 - 47.0 53.9 6.9 [Inside
Vert 1146.856 |AV 54.9 24.4 1.7 34.9 - 46.1 53.9 7.8 |Inside
Vert 1416.778 |AV 51.9 25.2 1.9 34.2 - 44.8 53.9 9.1 [Inside
Vert 1551.509 |AV 54.2 255 2.0 33.8 - 47.9 53.9 6.0 |Inside
Vert 4722.219 |AV 50.0 30.4 3.5 31.8 - 52.1 53.9 1.8 [Inside
Vert 5350.000 |AV 34.3 31.6 3.8 31.7 - 38.0 53.9 15.9 |Bandedge
Vert 15720.000 |AV 35.8 38.5 -0.9 32.2 1.4 42.6 53.9 11.3 |Inside
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB
UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile

24deg. C / 50% RH
Tsubasa Takayama
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014 11/11/2014
Temperature/ Humidity 23deg. C/51% RH 23deg. C/54% RH 25deg. C/40% RH 22deg. C/42% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama ~ Takumi Shimada
(1-10GHz) (10-18GHz) (18-26.5GHz) (Above 26.5GHz)
Mode 11ac-20 Tx 5745MHz
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands
Hori 1011.898 [PK 58.7 24.0 16 35.3 - 49.0 73.9 24.9 |Inside
Hori 1146.856 [PK 56.6 24.4 1.7 34.9 - 47.8 73.9 26.1 |Inside
Hori 1416.778 |PK 57.7 25.2 19 34.2 - 50.6 73.9 23.3 |Inside
Hori 1551.509 [PK 56.5 255 2.0 33.8 - 50.2 73.9 23.7 |Inside
Hori 4722.219 |[PK 50.0 30.4 35 31.8 - 52.1 73.9 21.8 |Inside
Hori 5725.000 [PK 60.7 321 3.9 31.8 - 64.9 68.2 3.3 [Outside
Hori 11490.000 |PK 41.4 39.6 -2.0 33.6 - 45.4 73.9 28.5 |Inside
Hori 17235.000 |PK 50.9 42.1 -0.4 32.2 - 60.4 68.2 7.8 [Outside
Hori 1011.898 |AV 54.3 24.0 1.6 35.3 - 44.6 53.9 9.3 [Inside
Hori 1146.856 |AV 49.3 24.4 1.7 34.9 - 40.5 53.9 13.4 |Inside
Hori 1416.778 |AV 48.9 25.2 1.9 34.2 - 418 53.9 12.1 |Inside
Hori 1551.509 |AV 51.0 255 2.0 338 - 44.7 53.9 9.2 [Inside
Hori 4722.219 |AV 45.9 30.4 35 318 - 48.0 53.9 5.9 [Inside
Hori 11490.000 |[AV 328 39.6 -2.0 33.6 1.4 38.2 53.9 15.7 |Inside
Vert 1011.898 [PK 61.5 24.0 1.6 35.3 - 51.8 73.9 22.1 |Inside
Vert 1146.856 |PK 58.7 24.4 1.7 34.9 - 49.9 73.9 24.0 |Inside
Vert 1416.778 |PK 58.2 25.2 1.9 34.2 - 51.1 73.9 22.8 |Inside
Vert 1551.509 [PK 59.7 255 2.0 33.8 - 53.4 73.9 20.5 |Inside
Vert 4722.219 |PK 52.9 30.4 35 318 - 55.0 73.9 18.9 |Inside
Vert 5725.000 [PK 51.7 321 3.9 318 - 55.9 68.2 12.3 |Outside
Vert 11490.000 [PK 41.7 39.6 -2.0 33.6 - 457 73.9 28.2 |Inside
Vert 17235.000 [PK 47.2 42.1 -0.4 32.2 - 56.7 68.2 11.5 [Outside
Vert 1011.898 |AV 56.2 24.0 1.6 35.3 - 46.5 53.9 7.4 |Inside
Vert 1146.856 |AV 54.3 24.4 1.7 34.9 - 455 53.9 8.4 |Inside
Vert 1416.778 |AV 51.6 25.2 1.9 34.2 - 44.5 53.9 9.4 [Inside
Vert 1551.509 |AV 54.6 255 2.0 33.8 - 48.3 53.9 5.6 |Inside
Vert 4722.219 |AV 50.1 30.4 35 31.8 - 52.2 53.9 1.7 [Inside
Vert 11490.000 |AV 32.8 39.6 -2.0 33.6 1.4 38.2 53.9 15.7 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014 11/11/2014
Temperature/ Humidity 23deg. C/51% RH 23deg. C/54% RH 25deg. C/40% RH 22deg. C/42% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama ~ Takumi Shimada
(1-10GHz) (10-18GHz) (18-26.5GHz) (Above 26.5GHz)
Mode 11ac-20 Tx 5785MHz
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands
Hori 1011.898 [PK 57.9 24.0 16 35.3 - 48.2 73.9 25.7 |Inside
Hori 1146.856 [PK 56.9 24.4 1.7 34.9 - 48.1 73.9 25.8 |Inside
Hori 1416.778 |PK 57.3 25.2 19 34.2 - 50.2 73.9 23.7 |Inside
Hori 1551.509 [PK 58.6 255 2.0 33.8 - 52.3 73.9 21.6 |Inside
Hori 4722.219 |[PK 50.0 30.4 35 31.8 - 52.1 73.9 21.8 |Inside
Hori 11570.000 |PK 427 39.6 -1.9 33.6 - 46.8 73.9 27.1 |Inside
Hori 17355.000 |PK 46.5 43.0 -0.4 32.2 - 56.9 68.2 11.3 |Outside
Hori 1011.898 |AV 54.1 24.0 1.6 35.3 - 44.4 53.9 9.5 [Inside
Hori 1146.856 |AV 50.2 24.4 1.7 34.9 - 414 53.9 12.5 |Inside
Hori 1416.778 |AV 49.8 25.2 1.9 34.2 - 42.7 53.9 11.2 |Inside
Hori 1551.509 |AV 53.2 255 2.0 338 - 46.9 53.9 7.0 [Inside
Hori 4722.219 |AV 46.9 30.4 35 318 - 49.0 53.9 4.9 [Inside
Hori 11570.000 |[AV 331 39.6 -1.9 33.6 1.4 38.6 53.9 15.3 |Inside
Vert 1011.898 [PK 61.3 24.0 1.6 35.3 - 51.6 73.9 22.3 |Inside
Vert 1146.856 |[PK 58.9 24.4 1.7 34.9 - 50.1 73.9 23.8 |Inside
Vert 1416.778 |PK 58.8 25.2 1.9 34.2 - 51.7 73.9 22.2 |Inside
Vert 1551.509 [PK 59.9 255 2.0 33.8 - 53.6 73.9 20.3 |Inside
Vert 4722.219 |PK 52.7 30.4 35 318 - 54.8 73.9 19.1 |Inside
Vert 11570.000 [PK 42.1 39.6 -1.9 33.6 - 46.2 73.9 27.7 |Inside
Vert 17355.000 [PK 46.8 43.0 -0.4 32.2 - 57.2 68.2 11.0 [Outside
Vert 1011.898 |AV 56.5 24.0 1.6 35.3 - 46.8 53.9 7.1 |Inside
Vert 1146.856 |AV 54.3 24.4 1.7 34.9 - 455 53.9 8.4 |Inside
Vert 1416.778 |AV 51.7 25.2 1.9 34.2 - 44.6 53.9 9.3 [Inside
Vert 1551.509 |AV 54.4 255 2.0 33.8 - 48.1 53.9 5.8 [Inside
Vert 4722.219 |AV 49.8 30.4 35 318 - 51.9 53.9 2.0 [Inside
Vert 11570.000 |[AV 33.1 39.6 -1.9 33.6 1.4 38.6 53.9 15.3 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124



Test report No.

1 10512882H-C-R3

Page 163 of 76
Issued date : December 11, 2014
Revised date : March 19, 2015
FCCID : UJHBD1G
Radiated Spurious Emission
Test place Ise EMC Lab. No.3&No.1 Anechoic Chamber
Report No. 10512882H
Date 11/08/2014 11/10/2014 11/10/2014 11/11/2014 11/04/2014
Temperature/ Humidity ~ 23deg. C/51% RH 23deg. C/54% RH 21deg. C/41% RH 22deg. C/42% RH
Engineer Masatoshi Nishiguchi ~ Takumi Shimada Satofumi Matsuyama  Takumi Shimada
(1-10GHz) (10-18GHz) (18-26.5GHz) (Above 26.5GHz) (30-1000MHz)
Mode 11ac-20 Tx 5825MHz
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHz] [dBuV] [ [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] | of Restricted Bands
Hori 78.272 |QP 441 6.8 8.1 38.8 - 20.2 40.0 19.8 |Outside
Hori 159.628 |QP 422 155 9.1 38.9 - 279 435 15.6 |Outside
Hori 169.529 |QP 44.0 15.8 9.2 39.0 - 30.0 435 13.5 |Inside
Hori 270.778 |QP 45.2 18.4 10.2 38.7 - 35.1 46.0 10.9 |Inside
Hori 539.766 |QP 475 18.7 12.2 383 - 40.1 46.0 5.9 [Outside
Hori 607.149 |QP 46.5 19.5 12,5 38.1 - 40.4 46.0 5.6 |Outside
Hori 674.682 |QP 45.0 20.0 12.9 38.1 - 39.8 46.0 6.2 |Outside
Hori 809.549 |QP 42.0 22.0 13.7 38.2 - 39.5 46.0 6.5 |Outside
Hori 877.028 |QP 40.0 22.0 14.0 38.0 - 38.0 46.0 8.0 |Outside
Hori 919.516 |QP 41.2 22.3 14.2 37.9 - 39.8 46.0 6.2 |Outside
Hori 944.459 |QP 42.7 22.7 14.4 37.8 - 42.0 46.0 4.0 |Outside
Hori 1011.898 [PK 58.3 24.0 1.6 35.3 - 48.6 73.9 25.3 [Inside
Hori 1146.856 [PK 57.0 24.4 1.7 34.9 - 48.2 73.9 25.7 |Inside
Hori 1416.778 |PK 57.4 25.2 1.9 34.2 - 50.3 73.9 23.6 [Inside
Hori 1551.509 [PK 58.6 255 2.0 33.8 - 52.3 73.9 21.6 [Inside
Hori 4722.219 [PK 50.4 30.4 35 31.8 - 52.5 73.9 21.4 [Inside
Hori 5850.000 |PK 53.6 32.2 4.0 318 - 58.0 68.2 10.2 |Outside
Hori 11650.000 |PK 43.1 39.6 -2.0 335 - 47.2 73.9 26.7 |Inside
Hori 17450.000 |PK 455 43.8 -0.5 32.2 - 56.6 68.2 11.6 [Outside
Hori 1011.898 |AV 54.4 24.0 16 35.3 - 44.7 53.9 9.2 [Inside
Hori 1146.856 |AV 50.9 24.4 17 34.9 - 421 53.9 11.8 [Inside
Hori 1416.778 |AV 49.8 25.2 1.9 34.2 - 427 53.9 11.2 [Inside
Hori 1551.509 |AV 53.1 255 2.0 33.8 - 46.8 53.9 7.1 |Inside
Hori 4722.219 |AV 47.0 30.4 35 318 - 49.1 53.9 4.8 [Inside
Hori 11650.000 [AV 334 39.6 -2.0 335 14 38.9 53.9 15.0 [Inside
Vert 40.012 |QP 50.0 145 75 38.7 - 333 40.0 6.7 [Outside
Vert 52.992 |QP 48.6 9.9 7.7 387 - 275 40.0 12.5 |Outside
Vert 110.321 |QP 441 11.6 8.6 38.8 - 255 435 18.0 |Inside
Vert 134.983 |QP 48.7 14.1 8.9 389 - 328 435 10.7 |Inside
Vert 168.669 |QP 479 15.8 9.2 39.0 - 339 435 9.6 [Inside
Vert 202.672 |QP 478 16.4 9.6 39.1 - 34.7 435 8.8 [Outside
Vert 674.660 |QP 45.2 20.0 12.9 38.1 - 40.0 46.0 6.0 [Outside
Vert 877.028 |QP 405 22.0 14.0 38.0 - 385 46.0 7.5 |Outside
Vert 944.458 |QP 39.2 22.7 14.4 37.8 - 385 46.0 7.5 [Outside
Vert 1011.898 |PK 61.9 24.0 16 353 - 522 739 21.7 |Inside
Vert 1146.856 |PK 58.7 24.4 1.7 349 - 49.9 73.9 24.0 [Inside
Vert 1416.778 |PK 58.2 25.2 19 34.2 - 51.1 73.9 22.8 [Inside
Vert 1551.509 |PK 59.5 255 2.0 338 - 532 739 20.7 |Inside
Vert 4722.219 [PK 52.5 30.4 35 31.8 - 54.6 739 19.3 |Inside
Vert 5850.000 |PK 59.0 32.2 4.0 31.8 - 63.4 68.2 4.8 |Outside
Vert 11650.000 |PK 431 39.6 -2.0 335 - 47.2 739 26.7 |Inside
Vert 17450.000 [PK 44.6 43.8 -0.5 322 - 55.7 68.2 12.5 |Outside
Vert 1011.898 [AV 56.4 24.0 16 353 - 46.7 53.9 7.2 |Inside
Vert 1146.856 |AV 54.5 24.4 1.7 34.9 - 45.7 53.9 8.2 |Inside
Vert 1416.778 |AV 51.7 25.2 1.9 34.2 - 44.6 53.9 9.3 |Inside
Vert 1551.509 |AV 54.4 255 2.0 33.8 - 48.1 53.9 5.8 |Inside
Vert 4722.219 |AV 49.9 30.4 3.5 31.8 - 52.0 53.9 1.9 [Inside
Vert 11650.000 |AV 33.5 39.6 -2.0 33.5 1.4 39.0 53.9 14.9 |Inside
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB
UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/09/2014 11/10/2014 11/10/2014 11/11/2014
Temperature/ Humidity 24deg. C/50% RH 23deg. C/54% RH 25deg. C/40% RH 22deg. C/42% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama ~ Takumi Shimada
(1-10GHz) (10-18GHz) (18-26.5GHz) (Above 26.5GHz)
Mode 11ac-40 Tx 5190MHz
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands
Hori 1079.410 |PK 59.3 24.2 1.7 35.1 - 50.1 73.9 23.8 |Inside
Hori 1146.809 [PK 60.2 24.4 1.7 34.9 - 51.4 73.9 22.5 |Inside
Hori 1349.121 |PK 61.5 25.0 19 34.3 - 54.1 73.9 19.8 |Inside
Hori 1416.824 |PK 56.9 25.2 19 34.2 - 49.8 73.9 24.1 |Inside
Hori 4722.316 |[PK 49.2 30.4 35 31.8 - 51.3 73.9 22.6 |Inside
Hori 5150.000 [PK 59.5 31.3 3.7 31.7 - 62.8 68.2 5.4 |Bandedge
Hori 10380.000 |PK 42.8 38.8 -2.4 33.6 - 45.6 68.2 22.6 |Outside
Hori 15570.000 |PK 44.6 39.0 -0.9 32.1 - 50.6 73.9 23.3 |Inside
Hori 1079.410 |AV 56.0 24.2 1.7 35.1 - 46.8 53.9 7.1 |Inside
Hori 1146.809 |AV 56.0 244 1.7 34.9 - 47.2 53.9 6.7 [Inside
Hori 1349.121 |AV 56.6 25.0 1.9 343 - 49.2 53.9 4.7 [Inside
Hori 1416.824 |AV 52.1 25.2 1.9 34.2 - 45.0 53.9 8.9 [Inside
Hori 4722.316 |AV 45.3 30.4 35 318 - 47.4 53.9 6.5 [Inside
Hori 5150.000 |[AV 46.6 313 37 317 11 51.0 53.9 2.9 |Bandedge *1)
Hori 15570.000 |[AV 35.0 39.0 -0.9 321 1.1 42.1 53.9 11.8 |Inside
Vert 1079.410 [PK 59.2 24.2 1.7 35.1 - 50.0 73.9 23.9 |Inside
Vert 1146.809 [PK 58.6 24.4 1.7 34.9 - 49.8 73.9 24.1 |Inside
Vert 1349.121 [PK 55.8 25.0 1.9 343 - 48.4 73.9 25.5 |Inside
Vert 1416.824 |PK 575 25.2 1.9 34.2 - 50.4 73.9 23.5 |Inside
Vert 4722.316 |PK 52.1 30.4 35 318 - 54.2 73.9 19.7 |Inside
Vert 5150.000 [PK 56.8 313 37 317 - 60.1 68.2 8.1 |Bandedge
Vert 10380.000 [PK 42.3 38.8 -2.4 33.6 - 45.1 68.2 23.1 |Outside
Vert 15570.000 [PK 43.9 39.0 -0.9 32.1 - 49.9 73.9 24.0 |Inside
Vert 1079.410 |AV 53.0 24.2 1.7 35.1 - 43.8 53.9 10.1 |Inside
Vert 1146.809 |AV 53.8 24.4 1.7 34.9 - 45.0 53.9 8.9 [Inside
Vert 1349.121 |AV 51.3 25.0 1.9 34.3 - 43.9 53.9 10.0 |Inside
Vert 1416.824 |AV 52.0 25.2 1.9 34.2 - 44.9 53.9 9.0 [Inside
Vert 4722.316 |AV 49.1 30.4 35 31.8 - 51.2 53.9 2.7 |Inside
Vert 5150.000 |AV 45.2 313 37 317 1.1 49.6 53.9 4.3 |Bandedge *1)
Vert 15570.000 |[AV 34.9 39.0 -0.9 32.1 1.1 42.0 53.9 11.9 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
10GHz-26.5GHz

Distance factor:

26.5GHz-40GHz
*1) Not Out of Band emission (Leakage Power)

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3&No.1 Anechoic Chamber
Report No. 10512882H
Date 11/09/2014 11/10/2014 11/10/2014 11/11/2014 11/04/2014
Temperature/ Humidity — 24deg. C / 50% RH 23deg. C/54% RH 25deg. C/ 40% RH 22deg. C/42% RH
Engineer Yuta Moriya Takumi Shimada Satofumi Matsuyama  Takumi Shimada
(1-10GHz) (10-18GHz) (18-26.5GHz) (Above 26.5GHz) (30-1000MHz)
Mode 11ac-40 Tx 5230MHz
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHz] [dBuV] [ [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] | of Restricted Bands
Hori 78.210 |QP 443 6.8 8.1 38.8 - 204 40.0 19.6 |Outside
Hori 159.611 |QP 412 155 9.1 38.9 - 26.9 435 16.6 |Outside
Hori 169.541 |QP 442 15.8 9.2 39.0 - 30.2 435 13.3 |Inside
Hori 270.721 |QP 455 18.4 10.2 38.7 - 35.4 46.0 10.6 |Inside
Hori 539.714 |QP 475 18.7 12.2 383 - 40.1 46.0 5.9 [Outside
Hori 607.154 |QP 46.0 19.5 12,5 38.1 - 399 46.0 6.1 [Outside
Hori 674.627 |QP 45.3 20.0 12.9 38.1 - 40.1 46.0 5.9 |Outside
Hori 809.552 |QP 421 22.0 13.7 38.2 - 39.6 46.0 6.4 |Outside
Hori 877.025 |QP 40.7 22.0 14.0 38.0 - 38.7 46.0 7.3 |Outside
Hori 944.482 |QP 42.1 22.7 14.4 37.8 - 41.4 46.0 4.6 |Outside
Hori 1079.411 |PK 59.8 24.2 1.7 35.1 - 50.6 73.9 23.3 [Inside
Hori 1146.810 [PK 60.2 24.4 1.7 349 - 51.4 73.9 22.5 [Inside
Hori 1349.124 |PK 61.1 25.0 1.9 343 - 53.7 73.9 20.2 [Inside
Hori 1416.823 [PK 56.9 25.2 1.9 34.2 - 49.8 73.9 24.1 |Inside
Hori 4722.322 |PK 49.7 30.4 3.5 318 - 51.8 73.9 22.1 [Inside
Hori 5350.000 |PK 41.8 31.6 3.8 317 - 455 68.2 22.7 |Bandedge
Hori 10460.000 |PK 42.4 38.8 -2.3 33.6 - 453 68.2 22.9 |Outside
Hori 15690.000 |PK 44.5 38.6 -0.9 32.2 - 50.0 73.9 23.9 [Inside
Hori 1079.411 |AV 56.2 24.2 17 35.1 - 47.0 53.9 6.9 [Inside
Hori 1146.810 |AV 56.0 24.4 17 349 - 47.2 53.9 6.7 |Inside
Hori 1349.124 |AV 56.5 25.0 1.9 343 - 49.1 53.9 4.8 [Inside
Hori 1416.823 |AV 52.0 25.2 1.9 34.2 - 44.9 53.9 9.0 [Inside
Hori 4722.322 |AV 45.4 30.4 35 31.8 - 475 53.9 6.4 |Inside
Hori 5350.000 |AV 338 31.6 3.8 317 - 375 53.9 16.4 |Bandedge
Hori 15690.000 [AV 35.2 38.6 -0.9 322 11 41.8 53.9 12.1 |Inside
Vert 40.631 |QP 50.0 14.2 75 38.7 - 33.0 40.0 7.0 [Outside
Vert 52.912 |QP 49.1 9.9 7.7 387 - 28.0 40.0 12.0 |Outside
Vert 110.341 |QP 44.0 11.6 8.6 38.8 - 25.4 435 18.1 |Inside
Vert 134.935 |QP 49.8 14.1 8.9 389 - 339 435 9.6 [Inside
Vert 168.641 |QP 473 15.8 9.2 39.0 - 333 435 10.2 |Inside
Vert 202.631 |QP 475 16.4 9.6 39.1 - 34.4 435 9.1 [Outside
Vert 674.631 |QP 46.3 20.0 12.9 38.1 - 411 46.0 4.9 [Outside
Vert 877.021 |QP 40.0 22.0 14.0 38.0 - 38.0 46.0 8.0 [Outside
Vert 944.488 |QP 39.8 22.7 14.4 37.8 - 39.1 46.0 6.9 [Outside
Vert 1079.411 |PK 59.3 24.2 1.7 35.1 - 50.1 73.9 23.8 [Inside
Vert 1146.810 |PK 58.6 24.4 1.7 349 - 49.8 73.9 24.1 [Inside
Vert 1349.124 |PK 55.9 25.0 1.9 343 - 485 73.9 25.4 |Inside
Vert 1416.823 |PK 57.5 25.2 19 34.2 - 50.4 73.9 23.5 [Inside
Vert 4722.322 [PK 52.3 30.4 35 318 - 54.4 739 19.5 |Inside
Vert 5350.000 |PK 417 316 38 317 - 454 68.2 22.8 |Bandedge
Vert 10460.000 |PK 428 38.8 -2.3 336 - 45.7 68.2 22.5 |Outside
Vert 15690.000 [PK 44.8 38.6 -0.9 322 - 50.3 739 23.6 |Inside
Vert 1079.411 |[AV 53.3 24.2 1.7 35.1 - 441 53.9 9.8 |Inside
Vert 1146.810 |AV 53.8 24.4 1.7 34.9 - 45.0 53.9 8.9 [Inside
Vert 1349.124 |AV 51.2 25.0 1.9 343 - 43.8 53.9 10.1 [Inside
Vert 1416.823 |AV 52.1 25.2 1.9 34.2 - 45.0 53.9 8.9 [Inside
Vert 4722.322 |AV 49.0 30.4 35 31.8 - 51.1 53.9 2.8 |Inside
Vert 5350.000 |AV 33.8 31.6 3.8 31.7 - 375 53.9 16.4 |Bandedge
Vert 15690.000 |AV 35.2 38.6 -0.9 32.2 1.1 41.8 53.9 12.1 |Inside
Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
Distance factor: 10GHz-26.5GHz  20log(3.0m/1.0m)= 9.5dB
26.5GHz-40GHz  20log(3.0m/0.5m)=15.6dB
UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Radiated Spurious Emission

Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/09/2014 11/10/2014 11/11/2014
Temperature/ Humidity 24deg. C/50% RH 25deg. C/ 40% RH 22deg. C/42% RH
Engineer Yuta Moriya Satofumi Matsuyama  Takumi Shimada
(1-10GHz) (10-26.5GHz) (Above 26.5GHz)

Mode 1lac-40 Tx 5755MHz

Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark

[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands

Hori 1079.422 |PK 59.8 24.2 1.7 35.1 - 50.6 73.9 23.3 |Inside

Hori 1146.811 [PK 60.2 24.4 1.7 34.9 - 51.4 73.9 22.5 |Inside

Hori 1349.124 |PK 61.1 25.0 19 34.3 - 53.7 73.9 20.2 |Inside

Hori 1416.825 [PK 56.9 25.2 19 34.2 - 49.8 73.9 24.1 |Inside

Hori 4722.322 |PK 49.6 30.4 35 31.8 - 51.7 73.9 22.2 |Inside

Hori 5725.000 [PK 63.0 321 3.9 31.8 - 67.2 68.2 1.0 |Outside

Hori 11510.000 |PK 441 39.6 -2.0 33.6 - 48.1 73.9 25.8 |Inside

Hori 17265.000 |PK 46.8 42.3 -0.4 32.2 - 56.5 68.2 11.7 |Outside

Hori 1079.422 |AV 56.2 24.2 1.7 35.1 - 47.0 53.9 6.9 [Inside

Hori 1146.811 |AV 56.0 244 1.7 34.9 - 47.2 53.9 6.7 [Inside

Hori 1349.124 |AV 56.5 25.0 1.9 343 - 49.1 53.9 4.8 [Inside

Hori 1416.825 |AV 52.0 25.2 1.9 34.2 - 44.9 53.9 9.0 [Inside

Hori 4722.322 |AV 45.2 30.4 35 318 - 47.3 53.9 6.6 [Inside

Hori 11510.000 |[AV 33.2 39.6 -2.0 33.6 11 38.3 53.9 15.6 |Inside

Vert 1079.422 |[PK 59.3 24.2 1.7 35.1 - 50.1 73.9 23.8 |Inside

Vert 1146.811 [PK 58.6 24.4 1.7 34.9 - 49.8 73.9 24.1 |Inside

Vert 1349.124 |[PK 55.9 25.0 1.9 343 - 48.5 73.9 25.4 |Inside

Vert 1416.825 |[PK 575 25.2 1.9 34.2 - 50.4 73.9 23.5 |Inside

Vert 4722.322 |PK 49.9 30.4 35 318 - 52.0 73.9 21.9 |Inside

Vert 5725.000 [PK 60.4 321 3.9 318 - 64.6 68.2 3.6 [Outside

Vert 11510.000 [PK 43.6 39.6 -2.0 33.6 - 47.6 73.9 26.3 |Inside

Vert 17265.000 [PK 46.6 42.3 -0.4 32.2 - 56.3 68.2 11.9 |Outside

Vert 1079.422 |AV 53.3 24.2 1.7 35.1 - 44.1 53.9 9.8 |Inside

Vert 1146.811 |AV 53.8 24.4 1.7 34.9 - 45.0 53.9 8.9 [Inside

Vert 1349.124 |AV 51.2 25.0 1.9 34.3 - 43.8 53.9 10.1 [Inside

Vert 1416.825 |AV 52.1 25.2 1.9 34.2 - 45.0 53.9 8.9 [Inside

Vert 4722.322 |AV 46.8 30.4 35 31.8 - 48.9 53.9 5.0 |Inside

Vert 11510.000 |AV 33.2 39.6 -2.0 33.6 1.1 38.3 53.9 15.6 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

Distance

factor:

10GHz-26.5GHz
26.5GHz-40GHz

UL Japan

, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3 &No.1 Anechoic Chamber
Report No. 10512882H
Date 11/09/2014 11/10/2014 11/11/2014 11/04/2014
Temperature/ Humidity 24deg. C/50% RH 25deg. C/40% RH 22deg. C/42% RH 24deg. C/50% RH
Engineer Yuta Moriya Satofumi Matsuyama ~ Takumi Shimada Tsubasa Takayama
(1-10GHz) (10-26.5GHz) (Above 26.5GHz) (30-1000MHz)
Mode 11ac-40 Tx 5795MHz
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands
Hori 78.279 |QP 44.0 6.8 8.1 38.8 - 20.1 40.0 19.9 |Outside
Hori 159.645 |QP 41.2 155 9.1 38.9 - 26.9 435 16.6 |Outside
Hori 169.541 |QP 44.2 15.8 9.2 39.0 - 30.2 435 13.3 |Inside
Hori 270.772 |QP 45.0 18.4 10.2 38.7 - 34.9 46.0 11.1 |Inside
Hori 539.752 |QP 475 18.7 12.2 38.3 - 40.1 46.0 5.9 [Outside
Hori 607.144 |QP 46.3 19.5 12.5 38.1 - 40.2 46.0 5.8 [Outside
Hori 674.673 |QP 45.6 20.0 12.9 38.1 - 40.4 46.0 5.6 [Outside
Hori 809.555 |QP 42.1 22.0 13.7 38.2 - 39.6 46.0 6.4 [Outside
Hori 877.032 |QP 40.2 22.0 14.0 38.0 - 38.2 46.0 7.8 [Outside
Hori 919.572 |QP 41.2 22.3 14.2 37.9 - 39.8 46.0 6.2 [Outside
Hori 944.447 |QP 42.5 22.7 14.4 37.8 - 418 46.0 4.2 [Outside
Hori 1079.423 |[PK 59.8 24.2 1.7 35.1 - 50.6 73.9 23.3 |Inside
Hori 1146.854 |PK 60.2 24.4 1.7 34.9 - 51.4 73.9 22.5 |Inside
Hori 1349.122 [PK 61.1 25.0 1.9 34.3 - 53.7 73.9 20.2 |Inside
Hori 1416.866 |PK 56.9 25.2 1.9 34.2 - 49.8 73.9 24.1 |Inside
Hori 4722.323 |PK 49.6 30.4 35 31.8 - 51.7 73.9 22.2 |Inside
Hori 5850.000 [PK 44.3 32.2 4.0 31.8 - 48.7 68.2 19.5 [Outside
Hori 11590.000 |PK 43.8 39.6 -1.9 335 - 48.0 73.9 25.9 |Inside
Hori 17385.000 [PK 44.4 43.3 -0.5 32.2 - 55.0 68.2 13.2 |Outside
Hori 1079.423 |AV 56.2 24.2 1.7 35.1 - 47.0 53.9 6.9 [Inside
Hori 1146.854 |AV 56.0 24.4 1.7 34.9 - 47.2 53.9 6.7 [Inside
Hori 1349.122 |AV 56.5 25.0 1.9 34.3 - 49.1 53.9 4.8 [Inside
Hori 1416.866 |AV 52.0 25.2 1.9 34.2 - 44.9 53.9 9.0 [Inside
Hori 4722.323 |AV 45.2 30.4 35 318 - 47.3 53.9 6.6 [Inside
Hori 11590.000 |AV 32.9 39.6 -1.9 33.5 1.1 38.2 53.9 15.7 |Inside
Vert 40.328 |QP 50.1 14.3 7.5 38.7 - 33.2 40.0 6.8 |Outside
Vert 52.922 |QP 48.4 9.9 7.7 38.7 - 27.3 40.0 12.7 |Outside
Vert 110.348 |QP 443 11.6 8.6 38.8 - 25.7 435 17.8 [Inside
Vert 134.941 |QP 48.3 14.1 8.9 38.9 - 324 435 11.1 [Inside
Vert 168.668 |QP 47.0 15.8 9.2 39.0 - 33.0 435 10.5 [Inside
Vert 202.672 |QP 474 16.4 9.6 39.1 - 343 435 9.2 |Outside
Vert 674.672 |QP 45.6 20.0 12.9 38.1 - 40.4 46.0 5.6 |Outside
Vert 877.028 |QP 40.2 22.0 14.0 38.0 - 38.2 46.0 7.8 |Outside
Vert 944.452 |QP 39.9 22.7 14.4 37.8 - 39.2 46.0 6.8 [Outside
Vert 1079.423 |PK 59.4 24.2 1.7 35.1 - 50.2 73.9 23.7 |Inside
Vert 1146.854 |PK 58.3 24.4 1.7 34.9 - 49.5 73.9 24.4 |Inside
Vert 1349.122 |PK 56.4 25.0 19 34.3 - 49.0 73.9 24.9 |Inside
Vert 1416.866 [PK 57.8 25.2 19 34.2 - 50.7 73.9 23.2 |Inside
Vert 4722.323 |[PK 50.0 30.4 35 31.8 - 52.1 73.9 21.8 |Inside
Vert 5850.000 [PK 441 32.2 4.0 31.8 - 48.5 68.2 19.7 |Outside
Vert 11590.000 |PK 443 39.6 -1.9 335 - 48.5 73.9 25.4 |Inside
Vert 17385.000 |PK 441 43.3 -0.5 32.2 - 54.7 68.2 13.5 |Outside
Vert 1079.423 |AV 53.6 242 1.7 35.1 - 44.4 53.9 9.5 [Inside
Vert 1146.854 |AV 53.8 24.4 1.7 34.9 - 45.0 53.9 8.9 [Inside
Vert 1349.122 |AV 515 25.0 1.9 343 - 44.1 53.9 9.8 [Inside
Vert 1416.866 |AV 52.0 25.2 1.9 34.2 - 44.9 53.9 9.0 [Inside
Vert 4722.323 |AV 46.8 30.4 35 318 - 48.9 53.9 5.0 [Inside
Vert 11590.000 |[AV 32.9 39.6 -1.9 33.5 1.1 38.2 53.9 15.7 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3&No.1 Anechoic Chamber
Report No. 10512882H
Date 11/09/2014 11/10/2014 11/11/2014 11/04/2014
Temperature/ Humidity 24deg. C/50% RH 25deg. C/40% RH 22deg. C/42% RH 24deg. C/50% RH
Engineer Yuta Moriya Satofumi Matsuyama ~ Takumi Shimada Tsubasa Takayama
(1-10GHz) (10-26.5GHz) (Above 26.5GHz) (30-1000MHz)
Mode 11ac-80 Tx 5210MHz
Polarity | Frequency | Detector| Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit Margin | Inside or Outside Remark
[MHz] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuV/m]| [dB] | of Restricted Bands
Hori 78.241 |QP 441 6.8 8.1 38.8 - 20.2 40.0 19.8 |Outside
Hori 159.641 |QP 41.2 155 9.1 38.9 - 26.9 435 16.6 |Outside
Hori 169.562 |QP 442 15.8 9.2 39.0 - 30.2 435 13.3 |Inside
Hori 270.783 |QP 45.6 18.4 10.2 38.7 - 355 46.0 10.5 [Inside
Hori 539.725 |QP 474 18.7 12.2 38.3 - 40.0 46.0 6.0 |Outside
Hori 607.159 |QP 46.0 19.5 12.5 38.1 - 39.9 46.0 6.1 [Outside
Hori 674.643 |QP 457 20.0 12.9 38.1 - 40.5 46.0 5.5 [Outside
Hori 809.572 |QP 42.0 22.0 13.7 38.2 - 39.5 46.0 6.5 |Outside
Hori 877.022 |QP 41.0 22.0 14.0 38.0 - 39.0 46.0 7.0 [Outside
Hori 919.570 |QP 41.2 223 14.2 37.9 - 39.8 46.0 6.2 [Outside
Hori 944.441 QP 42.2 22.7 14.4 37.8 -| 41.5 46.0 4.5 |Outside
Hori 1079.422 |PK 59.5 242 17 35.1 - 50.3 739 23.6 [Inside
Hori 1146.852 |PK 60.2 244 17 349 - 51.4 739 22.5 |Inside
Hori 1349.122 |PK 61.2 25.0 1.9 34.3 - 53.8 73.9 20.1 |Inside
Hori 1416.866 |PK 56.6 25.2 19 34.2 - 49.5 739 24.4 |Inside
Hori 4722.313 |PK 49.2 304 35 31.8 - 51.3 739 22.6 |Inside
Hori 5150.000 |PK 60.6 313 37 317 - 63.9 68.2 4.3 |Bandedge
Hori 5350.000 |PK 43.0 316 38 317 - 46.7 68.2 21.5 |Bandedge
Hori 10420.000 |PK 43.7 38.8 -2.3 33.6 - 46.6 68.2 21.6 |Outside
Hori 15630.000 |PK 435 38.8 -0.9 32.1 - 49.3 73.9 24.6 |Inside
Hori 1079.422 |AV 56.3 24.2 1.7 35.1 - 47.1 53.9 6.8 |Inside
Hori 1146.852 |[AV 56.0 244 17 34.9 - 47.2 539 6.7 |Inside
Hori 1349.122 |AV 56.8 25.0 19 343 - 49.4 53.9 4.5 |Inside
Hori 1416.866 |AV 52.1 25.2 19 34.2 - 45.0 53.9 8.9 [Inside
Hori 4722.313 [AV 45.1 304 35 31.8 - 47.2 53.9 6.7 |Inside
Hori 5150.000 |AV 447 313 3.7 317 12 49.2 53.9 4.8 |Bandedge *1)
Hori 5350.000 |AV 349 31.6 38 317 - 38.6 53.9 15.3 |Bandedge
Hori 15630.000 |AV 35.1 38.8 -0.9 32.1 12 42.1 53.9 11.9 [Inside
Vert 40.326 |QP 50.2 143 75 38.7 - 333 40.0 6.7 [Outside
Vert 52.921 |QP 49.0 9.9 7.7 38.7 - 279 40.0 12.1 |Outside
Vert 110.344 |QP 44.3 11.6 8.6 38.8 - 25.7 435 17.8 |Inside
Vert 134.914 |QP 49.2 141 8.9 38.9 - 333 435 10.2 |Inside
Vert 168.641 |QP 47.8 15.8 9.2 39.0 - 338 435 9.7 |Inside
Vert 202.644 |QP 47.1 16.4 9.6 39.1 - 34.0 435 9.5 [Outside
Vert 674.641 |QP 46.7 20.0 12.9 38.1 - 415 46.0 4.5 |Outside
Vert 877.018 |QP 40.3 22.0 14.0 38.0 - 38.3 46.0 7.7 |Outside
Vert 944.451 |QP 39.9 22.7 14.4 37.8 -| 39.2 46.0 6.8 [Outside
Vert 1079.422 |PK 59.3 24.2 17 35.1 - 50.1 739 23.8 |Inside
Vert 1146.852 |PK 58.7 244 1.7 34.9 - 49.9 739 24.0 |Inside
Vert 1349.122 |PK 56.7 25.0 19 343 - 49.3 739 24.6 |Inside
Vert 1416.866 |PK 57.7 25.2 19 34.2 - 50.6 739 23.3 |Inside
Vert 4722.313 |PK 49.7 304 35 31.8 - 51.8 739 22.1 [Inside
Vert 5150.000 |PK 61.9 313 3.7 317 - 65.2 68.2 3.0 |Bandedge
Vert 5350.000 |PK 438 31.6 38 317 - 475 68.2 20.7 |Bandedge
Vert 10420.000 |PK 439 38.8 -2.3 33.6 - 46.8 68.2 21.4 |Outside
Vert 15630.000 |PK 44.4 38.8 -0.9 32.1 - 50.2 73.9 23.7 |Inside
Vert 1079.422 |AV 53.7 24.2 1.7 35.1 - 44.5 53.9 9.4 |Inside
Vert 1146.852 |[AV 53.8 244 1.7 34.9 - 45.0 53.9 8.9 |Inside
Vert 1349.122 |AV 51.4 25.0 19 343 - 44.0 53.9 9.9 [Inside
Vert 1416.866 |AV 52.0 252 19 34.2 - 449 53.9 9.0 |Inside
Vert 4722.313 [AV 46.6 304 35 31.8 - 48.7 53.9 5.2 |Inside
Vert 5150.000 |AV 47.4 313 37 317 12 51.9 53.9 2.1 |Bandedge *1)
Vert 5350.000 |AV 349 31.6 38 317 - 38.6 53.9 15.3 |Bandedge
Vert 15630.000 |JAV 35.0 38.8 -0.9 32.1 1.2 42.0 53.9 12.0 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*QOther frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.
10GHz-26.5GHz

Distance factor:

26.5GHz-40GHz
*1) Not Out of Band emission (Leakage Power)

20l0g(3.0m/1.0m)= 9.5dB
20l0g(3.0m/0.5m)=15.6dB

UL Japan, Inc.
Ise EMC Lab.
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Radiated Spurious Emission
Test place Ise EMC Lab. No.3&No.1 Anechoic Chamber
Report No. 10512882H
Date 11/09/2014 11/10/2014 11/11/2014 11/04/2014
Temperature/ Humidity 24deg. C/50% RH 21deg. C/41% RH 22deg. C/42% RH 24deg. C/50% RH
Engineer Yuta Moriya Takumi Shimada Takumi Shimada Tsubasa Takayama
(1-10GHz) (10-26.5GHz) (Above 26.5GHz) (30-1000MHz)
Mode 11ac-80 Tx 5775MHz
Polarity | Frequency | Detector | Reading | Ant.Fac.| Loss Gain | Duty Factor | Result Limit | Margin | Inside or Outside Remark
[MHZ] [dBuV] | [dB/m] | [dB] [dB] [dB] [dBuV/m]| [dBuv/m]| [dB] | of Restricted Bands
Hori 78.272 |QP 44.0 6.8 8.1 38.8 - 20.1 40.0 19.9 |Outside
Hori 159.667 |QP 41.2 155 9.1 38.9 - 26.9 435 16.6 |Outside
Hori 169.583 |QP 447 159 9.2 39.0 - 30.8 435 12.7 |Inside
Hori 270.777 |QP 45.3 18.4 10.2 38.7 - 35.2 46.0 10.8 |Inside
Hori 539.766 |QP 475 18.7 12.2 38.3 - 40.1 46.0 5.9 [Outside
Hori 607.154 |QP 46.1 19.5 12.5 38.1 - 40.0 46.0 6.0 [Outside
Hori 674.659 |QP 45.3 20.0 12.9 38.1 - 40.1 46.0 5.9 [Outside
Hori 809.568 |QP 42.1 22.0 13.7 38.2 - 39.6 46.0 6.4 [Outside
Hori 877.027 |QP 40.6 22.0 14.0 38.0 - 38.6 46.0 7.4 |Outside
Hori 919.573 |QP 41.0 22.3 14.2 37.9 - 39.6 46.0 6.4 [Outside
Hori 944.444 QP 42.1 22.7 14.4 37.8 - 414 46.0 4.6 [Outside
Hori 1079.423 |[PK 59.6 24.2 1.7 35.1 - 50.4 73.9 23.5 |Inside
Hori 1146.853 |[PK 60.3 24.4 1.7 34.9 - 515 73.9 22.4 |Inside
Hori 1349.125 [PK 61.2 25.0 1.9 34.3 - 53.8 73.9 20.1 |Inside
Hori 1416.862 |[PK 56.5 25.2 1.9 34.2 - 49.4 73.9 24.5 |Inside
Hori 4722.314 |PK 49.4 30.4 35 318 - 515 73.9 22.4 |Inside
Hori 5725.000 [PK 61.8 321 3.9 31.8 - 66.0 68.2 2.2 |Outside
Hori 5850.000 [PK 48.7 32.2 4.0 31.8 - 53.1 68.2 15.1 [Outside
Hori 11550.000 [PK 43.9 39.6 -2.0 33.6 - 479 73.9 26.0 |Inside
Hori 17325.000 [PK 43.8 42.8 -0.4 32.2 - 54.0 68.2 14.2 |Outside
Hori 1079.423 |AV 56.2 24.2 1.7 35.1 - 47.0 53.9 6.9 [Inside
Hori 1146.853 |AV 56.5 24.4 1.7 34.9 - 47.7 53.9 6.2 [Inside
Hori 1349.125 |AV 56.8 25.0 1.9 34.3 - 49.4 53.9 4.5 [Inside
Hori 1416.862 |AV 52.4 25.2 1.9 34.2 - 453 53.9 8.6 [Inside
Hori 4722.314 |AV 45.7 30.4 35 318 - 47.8 53.9 6.1 [Inside
Hori 11550.000 |AV 33.1 39.6 -2.0 33.6 1.2 38.3 53.9 15.7 |Inside
Vert 40.331 |QP 50.1 14.3 7.5 38.7 - 33.2 40.0 6.8 |Outside
Vert 52.925 |QP 48.8 9.9 7.7 38.7 - 27.7 40.0 12.3 |Outside
Vert 110.351 |QP 444 11.6 8.6 38.8 - 25.8 435 17.7 |Inside
Vert 134.963 |QP 49.0 14.1 8.9 38.9 - 33.1 435 10.4 [Inside
Vert 168.665 |QP 475 15.8 9.2 39.0 - 335 435 10.0 [Inside
Vert 202.626 |QP 474 16.4 9.6 39.1 - 343 435 9.2 |Outside
Vert 674.631 |QP 46.0 20.0 12.9 38.1 - 40.8 46.0 5.2 |Outside
Vert 877.026 |QP 40.5 22.0 14.0 38.0 - 38.5 46.0 7.5 |Outside
Vert 944.451 |QP 39.9 22.7 14.4 37.8 - 39.2 46.0 6.8 [Outside
Vert 1079.423 |PK 59.3 24.2 1.7 35.1 - 50.1 73.9 23.8 |Inside
Vert 1146.853 [PK 58.7 24.4 1.7 34.9 - 49.9 73.9 24.0 |Inside
Vert 1349.125 |PK 56.7 25.0 19 34.3 - 49.3 73.9 24.6 |Inside
Vert 1416.862 [PK 57.7 25.2 19 34.2 - 50.6 73.9 23.3 |Inside
Vert 4722.313 |[PK 51.4 30.4 35 31.8 - 53.5 73.9 20.4 |Inside
Vert 5725.000 [PK 62.0 321 3.9 31.8 - 66.2 68.2 2.0 [Outside
Vert 5850.000 [PK 49.3 32.2 4.0 31.8 - 53.7 68.2 14.5 |Outside
Vert 11550.000 |PK 43.7 39.6 -2.0 33.6 - 47.7 73.9 26.2 |Inside
Vert 17325.000 [PK 44.0 42.8 -0.4 32.2 - 54.2 68.2 14.0 |Outside
Vert 1079.423 |AV 53.7 24.2 1.7 35.1 - 44.5 53.9 9.4 [Inside
Vert 1146.853 |AV 53.8 244 1.7 34.9 - 45.0 53.9 8.9 [Inside
Vert 1349.125 |AV 51.4 25.0 1.9 34.3 - 44.0 53.9 9.9 [Inside
Vert 1416.862 |AV 52.0 25.2 1.9 34.2 - 44.9 53.9 9.0 [Inside
Vert 4722.313 |AV 48.5 30.4 35 318 - 50.6 53.9 3.3 |Inside
Vert 11550.000 [AV 33.1 39.6 -2.0 33.6 1.2 38.3 53.9 15.7 |Inside

Result = Reading + Ant Factor + Loss (Cable+Attenuator+Filter-Distance factor(above 10GHz)) - Gain(Amprifier) + Duty Factor
*Other frequency noises omitted in this report were not seen or have enough margin (more than 20dB).
*The 10th harmonic was not seen so the result was its base noise level.

Distance factor:

10GHz-26.5GHz
26.5GHz-40GHz

20log(3.0m/1.0m)= 9.5dB
20log(3.0m/0.5m)=15.6dB

UL Japan,

Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
: +81 596 24 8999
1 +81 596 24 8124

Telephone
Facsimile
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Duty cycle
Test place Ise EMC Lab. No.3 Anechoic Chamber
Report No. 10512882H
Date 11/04/2014
Temperature/ Humidity 21deg. C/41% RH
Engineer Takumi Shimada
Mode 11a/n-20/n-40/ac-20 Tx
11a 12Mbps 11n-40 MCS1
Txon/(Txon + Tx off) = 0.877 Txon/ (Txon + Txoff) = 0.776
Txon/(Txon + Tx off) * 100 = 87.7 % | Txon/(Txon+ Txoff)* 100 = 776 %
Duty factor = 10 * log (825 / 723.8) = 0.57 dB | Dutyfactor =10 * log (452.9/351.6) = 110 dB
1% Agilent R T 3% Agilent R T
a Mkr2 825 ps a Mkr2 4529 ps
Ref 10 dBm Atten 20 dB 0.00 dB | Ref 10 dBn Atten 20 dB 0.43 dB
| = I ] | e 1 [ T T 1 ]
10 10 . |
I o/ M
1 ] [ T T | i
I il l
Lghv :M m: LRy m
s s2 Il s1osel [T |
Center 5.220 BEB GHz Span B Hz Center 5.190 B6A GHz Span B Hz
es BH 8§ MHz #VBH 58 MHz Sweep 1 ms (8081 pts) es BH 8 MHz #UBH 50 MHz Sweep GOB ps (3081 pts)
Marker  Trace Type § Axis Amplitude Marker  Trace Type H Axis Anplitude
1R [&3) Time 148.6 p= -4.42 dBn 1R (&3] Time 71.92 ps -18.57 dEm
1a 3 Time 723.8 pe -5.67 dB la @ Tine 351.6 pe 8.73 dB
2R 3 Time 140.6 pe -4.42 dBm 2R @ Tine 71.82 pe -18.57 dBm
2a (&) Time 825 ps 0.80 db 28 (=) Time 452.9 ps 8.43 dB
11n-20 MCS1 1lac-20 MCS4
Txon/ (Txon + Tx off) = 0.872 Txon/ (Txon + Tx off) = 0.720
Txon/ (Txon + Tx off) * 100 = 87.2 % Txon/ (Txon + Tx off) * 100 = 72.0 %
Duty factor =10 * log (789 / 688) = 0.59 dB Duty factor =10 * log (360.9 / 259.9) = 1.43 dB
4 Agilent R T 3 Agilent R T
a Mkr2 789 ps a Mkr2 3609 ps
R;f 1k@ dBm Atten 20 dB 0.77 dB RSF 1k@ dBn Atten 20 dB -4.12 dB
#Peal #eg|
e 1 [ [ T T T T T 1|® 1 [ T 1 ]
10 10 2 W
dB/ dB/ !
I ! il [
[T ' T ‘ Il | !
J
LyRy W LAy
51 SZl“ | T \| 51 SZl T \‘ l‘ ‘ i ‘n
Center 5.220 800 GHz Span @ Hz Center 5.220 800 GHz Span 0 Hz
es BH 8§ MHz #VBH 58 MHz Sweep 1 ms (8081 pts) es BH 8 MHz #UBH 50 MHz Sweep 508 ps (3081 pts)
Marker Trace Type ¥ Axis fAnplitude Marker Trace Type # Axis Amplitude
1R 3 Time 98.5 pe -6.78 dBm 1R @ Tine 50.75 ps -14.46 dBm
1a 3 Time BEE ps 1.15 dB la @ Tine 259.9 ps -7.75 dB
2R 3 Time 98.5 pe -6.78 dBm 2R (&) Time 59.75 ps -14.46 dBm
2a D) Time 789 ps 8.77 db 28 (&) Time 3689 ps -4.12 dB

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Duty cycle

Test place

Report No. 10512882H

Date 11/04/2014
Temperature/ Humidity 21deg. C/41% RH
Engineer Takumi Shimada
Mode 11ac-40/ac-80 Tx

Ise EMC Lab. No.3 Anechoic Chamber

1lac-40 MCS1 W52

11ac-80 MCS0 W52

Txon/(Txon + Tx off) = 0.779 Txon/ (Txon + Txoff) = 0.767
Txon/(Txon + Tx off) * 100 = 77.9 % | Txon/(Txon+ Txoff)* 100 = 76.7 %
Duty factor = 10 * log (457 / 356) = 1.08 dB | Duty factor =10 * log (433.1/332.2) = 115 dB
4 Agilent R T 3 Agilent R T
a Mkr2 457 ps a Mkr2 4331 ps
Ref 18 dBm fAtten 26 dB 0.60 dB Ref 18 dBm Atten 20 dB 3.27 dB
#Peak ‘ | #Peak
Log Log
18 18
dB/ dB/
LaRyv W Lafw
stos2 | [ stoso[ [
Start 5.190 000 GHz Stop 5.199 000 GHz Center 5.210 006 GHz Span 0 Hz
Res BH & MHz +UBH 56 MHz Sweep 600 ps (8001 pts) Res BH & MHz +UBH 56 MHz Sweep GO0 ps (8061 pts)
Marker  Trace Type ¥ Axis fnplituds Marker  Trace Type # Ruis finplitude
1R @ Tine 88.76 ps -19.55 din 1R @ Tine 79.73 ps -23.28 dBn
1o @ Tine 356 ps 6.26 dB 1 @ Tine 332.2 ps 4.82 dB
R @ Tine 88.78 ps -19.55 din 2R @ Tine 79.73 ps -23.28 dBn
2a @ Tima 457 pe 8.88 dB 2a @ Tine 433.1 ps 3.27 dB

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Conducted Spurious Emission
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/45% RH
Engineer Kazuya Yoshioka
Mode TX
1lac-20 Tx 5240MHz
9kHz-150kHz 150kHz-30MHz
o Agilent R T R T
Mkrl 3861 kHz Mirl 158 kHz
E‘;Lz'n‘. dBm i lFr_r—-r- 18 .iB -ﬂr\j.F.Z‘ dB= sArtan 10 dB -§7.81 dBm
Log
18
dB/
LgFv | % I Lgfv
ML S2 ! } ! HL 52|
53 F§ 53 Fs
Elfx EifL
50k FTun
FFT Swp
Srart 9.88 kHz Stop 15088 kHz Seary 158 kHz Stop 30,600 HHz
sfas BH 289 Wz oJEH 678 Hz Swesp 2,279 5 (1261 prs) sfes BH 91 kHz sYEH 27 kHz Sweep 3448 ms (1201 pis)
Frequency | Reading| Cable |Attenator| Antenna N EIRP | Distance| Ground E Limit | Margin | Remark
Loss Gain | (Number bounce | (field strength)
[kHZ] [@Bm] | [dB] [@B] | [dBi] |ofOutpu| [dBm] | [m] [dB] [dBuv/m] |[dBuv/m] [dB]
38.61 -96.8 0.01 9.9 2.0 1 -85.0 300 6.0 -23.7 55.8 79.5
150.00 -87.8 0.01 9.9 2.0 1 -76.0 300 6.0 -14.7 440 58.7

E=EIRP-20log(D)+Ground bounce +104.8[dBuV/m]
EIRP=Reading+Cable Loss+Attenator+Antenna Gain+10*log(N)

1lac-20 Tx 5825MHz

9kHz-150kHz 150kHz-30MHz
o Aglent R T o Aglent R T
Mikrl 3361 kHz Mirl 200 kHz
Ref -58 dBm sHttan 18 dB -95.96 dBm Ref -58 dBm sHtten 18 dB -57.45 dBm
sPeak sPeak
Log Log
18 18
dB/ dB/
H
Ml 52 | Ml 52
§3 F§ §3 F§
Efx Efx
50k FTun
FFT Swp
Srart 9.0 kHz Stop 150.09 kHz Start 150 kHz Stop 30800 HHz
Ras BH 200 Hr sUEH 620 Hz Sweap 2.279 3 (1281 prs) Ras BH 9.1 kMz sWEH 27 kHz Swesp 3448 ms (1291 prs)
Frequency | Reading| Cable |Attenator| Antenna N EIRP | Distance| Ground E Limit | Margin | Remark
Loss Gain | (Number bounce | (field strength)
[kHz] [dBm] [dB] [dB] [dBi] |of Outpuf [dBm] [m] [dB] [dBuV/m] |[dBuV/m] [dB]
38.61 -96.0 0.01 9.9 2.0 1 -84.1 300 6.0 -22.8 55.8 78.6
150.00 -87.4 0.01 9.9 2.0 1 -75.6 300 6.0 -14.3 44.0 58.3

E=EIRP-20log(D)+Ground bounce +104.8[dBuV/m]
EIRP=Reading+Cable Loss+Attenator+Antenna Gain+10*log(N)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Conducted Spurious Emission

Test place

Report No. 10512882H

Date 11/07/2014
Temperature/ Humidity 22deg. C/ 45% RH
Engineer Kazuya Yoshioka
Mode TX

11ac-40 Tx 5230MHz

Ise EMC Lab. No.6 Measurement Room

9kHz-150kHz 150kHz-30MHz
o Aglent R T o Aglent R T
Mikrl 3361 kHz Mkrl 158 kHz

Ref -58 dEm sfittan 10 dE -93.89 dEm Ref -58 dEm sfittan 10 dE -88.25 dEm

aPeak aPaak

Log Log

14 14

4B/ dB/

3

Lafv L | LoAv

Ml 52 ' i | Ml 52

53 F§ 53 F§

£l eiie

F508 Flun

FET Swp

Start 9,00 kHz " Stop 15008 kHz Star 158 Kz “Stop 30,000 HHz

sRat BH 208 Hz sVEH 628 Hz Sweap 2.279 5 (1281 prs) sRat BH 9.1 kHz sVEH 27 kHz Sweap 344.8 ms (1201 prs)
Frequency | Reading| Cable |Attenator| Antenna N EIRP | Distance| Ground E Limit | Margin | Remark

Loss Gain | (Number bounce | (field strength)
[kHz] [dBm] [dB] [dB] [dBi] |of Outpuf [dBm] [m] [dB] [dBuV/m] |[dBuV/m] [dB]
38.61 -93.8 0.01 9.9 2.0 1 -81.9 300 6.0 -20.7 55.8 76.5
150.00 -88.3 0.01 9.9 2.0 1 -76.4 300 6.0 -15.1 44.0 59.1

E=EIRP-20log(D)+Ground bounce +104.8[dBuV/m]
EIRP=Reading+Cable Loss+Attenator+Antenna Gain+10*log(N)

1lac-40 Tx 5795MHz

9kHz-150kHz 150kHz-30MHz
Agilent R T o Aglent R T
Mikrl 1578 kHz Mkrl 158 kHz

Ref -58 dBm *Hrtan 18 4B -95.67 dBm Ref -58 dBm sArran 10 dB -86.49 dEm

Paak Pank

Log Log

18 18

dB/ dB/

Loy o] | Lafv i !

HL §2 ' 1 | | ML 52

53 FS) F5

£iix £h:

F{5k FTun

FFT Swp

Start 908 kHz © Ston 150,88 kHz Start 158 kHz Ston 30,800 MHz

*Ras BH 208 Hr *VEH 28 Hz Sweap 2,279 3 (1201 prs) sFes BH 9.1 kHz sYEH 27 kMz Swesp 344.8 ms (1201 prs)
Frequency | Reading| Cable |Attenator| Antenna N EIRP | Distance| Ground E Limit | Margin | Remark

Loss Gain | (Number bounce | (field strength)
[kHz] [dBm] [dB] [dB] [dBi] |of Outpuf [dBm] [m] [dB] [dBuV/m] |[dBuV/m] [dB]
15.70 -95.7 0.01 9.9 2.0 1 -83.8 300 6.0 -22.5 63.6 86.1
150.00 -86.5 0.01 9.9 2.0 1 -74.6 300 6.0 -13.4 44.0 57.4

E=EIRP-20log(D)+Ground bounce +104.8[dBuV/m]
EIRP=Reading+Cable Loss+Attenator+Antenna Gain+10*log(N)

UL Japan, Inc.

Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN
Telephone : +81 596 24 8999

Facsimile 1 +81 596 24 8124
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Conducted Spurious Emission
Test place Ise EMC Lab. No.6 Measurement Room
Report No. 10512882H
Date 11/07/2014
Temperature/ Humidity 22deg. C/45% RH
Engineer Kazuya Yoshioka
Mode TX
11ac-80 Tx 5210MHz
9kHz-150kHz 150kHz-30MHz
o Aglent R T o Aglent R T
Mikrl 3361 kHz Mirl 158 kHz
Ref -58 dBm sHtten 18 dB -95.13 dBm Ref -58 dBm sHtten 18 dB -§7.11 dBm
wPaak wPaak
Log Log
14 14
dB/ JB/
A |
Lafv La ! | Lafv I
{ b |
S 7o 5
e ey
B S0k FTun
FET Swp
Stary 9,00 kHz " Stop 15000 Kz Start 158 kHz “Stop 30,000 HHz
sRes BH 299 Hz SYEH 628 Hz Swaap 2.279 5 (1201 prs) sR#s BH 9.1 kHz SYEH 27 kHz Swaap 344.8 ms (1291 pre)
Frequency | Reading| Cable |Attenator| Antenna N EIRP | Distance| Ground E Limit | Margin | Remark
Loss Gain | (Number bounce | (field strength)
[kHz] [dBm] [dB] [dB] [dBi] |of Outpuj [dBm] [m] [dB] [dBuV/m] |[dBuV/m] [dB]
38.61 -95.1 0.01 9.9 2.0 1] -833 300 6.0 -22.0 55.8 77.8
150.00 -87.1 0.01 9.9 2.0 1 -75.2 300 6.0 -14.0 44.0 58.0
E=EIRP-20log(D)+Ground bounce +104.8[dBuV/m]
EIRP=Reading+Cable Loss+Attenator+Antenna Gain+10*log(N)
11ac-80 Tx 5775MHz
9kHz-150kHz 150kHz-30MHz
# Aglent R T & Aglent R T
Mkrl 38.61 kHz Mikrl 175 kHz
Ref -58 dEm sHrtan 18 dB -95.58 dBm Ref -58 dEm sHrran 18 dB -88.27 dEm
wPaak wPaak
Log Log
18 18
dB/ dB/
5 l
LAy L } | | LAy 1
.5 | e
£k £y
P50 FTun
FFT Swp
Stop 150.00 kHz Start 158 kHz Ston 30,800 MHz
sUEH 628 Hz 279 3 (1291 pts) sFas BH 9.1 kHz sYEH 27 kMz Sweep 344.8 ms (1201 pts)
Frequency | Reading| Cable |Attenator| Antenna N EIRP | Distance| Ground E Limit | Margin | Remark
Loss Gain | (Number bounce | (field strength)
[kHz] [dBm] [dB] [dB] [dBi] |of Outpuf [dBm] [m] [dB] [dBuV/m] |[dBuV/m] [dB]
38.61 -95.5 0.01 9.9 2.0 1 -83.6 300 6.0 -22.4 55.8 78.2
150.00 -88.3 0.01 9.9 2.0 1l -76.4 300 6.0 -15.2 44.0 59.2

E=EIRP-20log(D)+Ground bounce +104.8[dBuV/m]
EIRP=Reading+Cable Loss+Attenator+Antenna Gain+10*log(N)

UL Japan, Inc.
Ise EMC Lab.

4383-326 Asama-cho, Ise-shi, Mie-ken 516-
Telephone : +81 596 24 8999
Facsimile 1 +81 596 24 8124
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APPENDIX 2: Test instruments
EMI test equipment
Control No. Instrument Manufacturer Model No Serial No Test Item | Calibration Date *
Interval(month)
MCC-67 Microwave Cable 1G- Suhner SUCOFLEX102 28635/2 AT 2014/04/14 * 12
40GHz
MAT-23 Attenuator(10dB) 1- Orient Microwave BX10-0476-00 - AT 2014/03/13 * 12
18GHz
MOS-12 Thermo-Hygrometer Custom CTH-180 1201 AT 2014/01/14 * 12
MAEC-03 Semi Anechoic TDK Semi Anechoic DA-10005 RE 2014/02/27 * 12
Chamber(NSA) Chamber 3m
MOS-13 Thermo-Hygrometer Custom CTH-180 1301 RE 2014/02/20 * 12
MJM-16 Measure KOMELON KMC-36 - RE -
COTS-MEMI | EMI measurement TSJ ITEPTO-DV - RE -
program
MRENT-116 | Spectrum Analyzer Agilent E4440A MY46187620 |[RE 2014/03/05 * 12
MHA-20 Horn Antenna 1-18GHz | Schwarzbeck BBHA9120D 258 RE 2014/05/26 * 12
MCC-167 Microwave Cable Junkosha MWX221 1404S374(1m) / | RE 2014/05/26 * 12
1405S074(5m)
MPA-11 MicroWave System Agilent 83017A MY39500779 |RE 2014/03/24 * 12
Amplifier
MAEC-01 Semi Anechoic TDK Semi Anechoic DA-06881 RE 2014/09/01 * 12
Chamber(NSA) Chamber 10m
MOS-27 Thermo-Hygrometer CUSTOM CTH-201 A08Q26 RE 2014/02/20 * 12
MJM-21 Measure KOMELON KMC-36 - RE -
MTR-09 EMI Test Receiver Rohde & Schwarz ESU26 100412 RE 2014/06/06 * 12
KBA-05 Biconical Antenna Schwarzbeck BBA9106 2513 RE 2013/11/24 * 12
KLA-04 Logperiodic Antenna Schwarzbeck USLP9143 361 RE 2013/11/24 * 12
MAT-08 Attenuator(6dB) Weinschel Corp 2 BK7971 RE 2013/11/26 * 12
MCC-02 Coaxial Cable Suhner/storm/Agilent/T |- - RE 2014/09/12 * 12
SJ
MPA-19 Pre Amplifier MITEQ MLA-10K01-B01- | 1237616 RE 2014/02/17 * 12
35
MOS-14 Thermo-Hygrometer Custom CTH-201 1401 AT 2014/02/20 * 12
MSA-03 Spectrum Analyzer Agilent E4448A MY44020357 |[AT/RE 2014/04/08 * 12
MPM-16 Power Meter Agilent 8990B MY51000271 | AT 2014/04/04 * 12
MPSE-22 Power sensor Agilent N1923A MY54070003 |AT 2014/04/04 * 12
MAT-21 Attenuator(20dB)(above [HIROSE ELECTRIC  |AT-120 901247 AT 2014/01/15 * 12
1GHz) CO.,LTD.
MCC-66 Microwave Cable 1G- Suhner SUCOFLEX102 28636/2 AT 2014/04/09 * 12
40GHz
MAT-10 Attenuator(10dB) Weinschel Corp 2 BL1173 AT 2013/11/26 * 12
MCC-64 Coaxial Cable UL Japan - - AT 2014/03/28 * 12
MCC-76 Microwave Cable 1G- Suhner SUCOFLEX104 278967/4 RE 2013/12/24 * 12
26.5GHz
MHF-22 High Pass Filter 7- TOKIMEC TF37NCCB 602 RE 2014/01/16 * 12
20GHz
MHA-16 Horn Antenna 15-40GHz | Schwarzbeck BBHA9170 BBHA9170306 | RE 2014/05/26 * 12
MCC-54 Microwave Cable Suhner SUCOFLEX101 2873(1m)/ RE 2014/03/11 * 12
2876(5m)
MPA-03 Microwave System Agilent 83050A 3950M00205 |RE 2014/06/30 * 12

Power Amplifier

The expiration date of the calibration is the end of the expired month.

All equipment is calibrated with valid calibrations. Each measurement data is traceable to the national or
international standards.

As for some calibrations performed after the tested dates, those test equipment have been controlled by means

of an unbroken chains of calibrations.

Test Item: RE: Radiated Emission
AT: Antenna Terminal Conducted test

UL Japan, Inc.

Ise EMC Lab.
4383-326 Asama-cho, Ise-shi, Mie-ken 516-0021 JAPAN

Telephone
Facsimile

: +81 596 24 8999
1 +81 596 24 8124




